
PARTS BOOK / 8S-&24 

DATE 01-01-92 

&24(T) 

lianna.thea
Text Box
235737



* * * %NDEX * * * 

STANDARD EQUZPMENT SECTZON 
--------------------------
PAGE DESCRIPTIOH 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 

WBE CHART I SS-624 
SEAL KITS I SS-624 
GEHERAL ASSEKBLY I SS-624 
POWER TRAIB ASSY I SS-624 
BOOK ASSEKBLY I SS-624 
SKALL BOOK SEeTIOH I SS-624 
LARGE BOOK SECTIOH I SS-624 
FOOT BRAKE ASSY 
PARKIHG BRAKE ASSY I SS-624 
HAliD BRAKE ASSY 
TRAHSII·ISSIOH COHTROL ASSY I SS-624 
ACCELERATOR ASSY I EHGIHE 
ACCELERATOR ASSY I PEDAL I SS-624 
EHGIHE ERCLOSURE ASSY I SS-624 
EXHAUST ASSEKBLY I SS-624 
AIR CLEARER ASSEKBLY I SS-624 
PUKP DRIVE ASSEKBLY I SS-624 
REAR DRIVESHAFT ASSY I SS-624 
FROHT DRIVESHAFT ASSY I SS-624 
TIRE & WHEEL ASSEKBLY 
WIRIHG DIAGRAK I SS-624 
IHSTRUKEHT PAHEL ASSY 
HYDRAULIC SCHEKATIC I SS-624 
CIRCUIT I TAHK-PUKP I SS-624 
CIRCUIT I LIFT I SS-624 
CIRCUIT I BOOK I SS-624 
CIRCUIT I TILT I SS-624 
CIRCUIT I STEERIHG I SS-624 
CIRCUIT I 4-WAY COHTROLLER I SS-624 
CIRCUIT I SWAY I SS-624 
CIRCUIT I BRAKE I SS-624 
CIRCUIT I FUEL I SS-624 
CIRCUIT lOlL COOLER I SS-624 
CIRCUIT I PRESSURE CHECKS I SS-624 
CIRCUIT I PRESSURE SWITCH I SS-624 
SEHDER ASSEKBLY I SS-624 
SEHDER ASSEKBLY I SS-624 
SWAY CYLIHDER ASSEKBLY 
TILT CYLIHDER I SS-624 
BOOK CYLIHDER I SS-624 
LIFT CYLIHDER I SS-624 
COHTROL BLOCK ASSEKBLY I SS-624 
ELECTRIC VALVE I 4-WAY 
KOTIOR VALVE I IIEAD TILT CYLIHDER 
KOTIOR VALVE I BASE TILT CYLINDER 
KOTION VALVE I BOOK CYLIHDER 
DUAL PILOT CHECK VALVE 
ELECTRIC VALVE I 4-WAY 
7-122-01 ORBITRAL ASSEKBLY 

(over) 

DRAWING 

P4-1228 
Pl-2029 
P4-1188 
P4-1189 
P4-1186 
P4-1232 
P5-1007 
P4-1097 
Pl-2022 
P4-1112 
P3-1172 
Pl-1036 
Pl-2027 
P4-1222 
P4-1213 
P4-1214 
P3-1177 
Pl-2026 
Pl-2025 
P3-1114 
P4-1211 
P3-1132 
P4-1185 
P4-1199 
P4-1200 
P4-1201 
P4-1221 
P4-1202 
P4-1203 
P4-1204 
P4-1205 
P4-1207 
P4-1206 
P4-1212 
P4-1208 
P4-1210 
P4-1209 
P4-1044 
P4-1178 
P4-1187 
P4-1179 
P4-1233 
P3-1179 
P3-1097 
P3-1098 
P3-1096 
P3-1100 
P3-1178 
Pl-1039 



* * * XNDEX * * * 

STANDARD EQUZPMENT BECTZON 

(CONT:tNUED) 

PAGE DESCRIPTION 

58 
51 
52 
53 
54 
55 
56 
57 

7-217-81 SELECTOR VALVE ASSY 
7-256-23 RETURN FILTER ASSY 
7-256-16 PRESSURE FILTER ASSY 
7-198-01 BRAKE VALVE ASSEKBLY 
7-257-01 HYD. PUKP ASSEKBLY 
HANDLE ASSEKBLY I 4-WAY CONTROLLER 
7-200-81 KAIR VALVE I 3 SECTION 
BRAKE TWIST LOCK ASSY 

DRAWING 

P4-1162 
Pl-1060 
P2-1089 
Pl-1069 
P4-1l23 
Pl-10Sl 
P4-ll63 
P3-1180 

OPTZONAL EQUZPMENT BEC.ZON 
--------------------------
PAGE DESCRIPTION DRAWING 

7. 
71 
72 

FORK FRAIIE ROTATE ASSY I SS-624 
CYLINDER ASSEIIBLY I ROTATE 
CIRCUIT I FORK ROTATE I SS-624 

P4-1234 
P4-1119 
P4-1226 



DRAWING 
NUMBER P4-1228 LUBE CHART I SS-624 

* 
"G) c:::O 
r~ 
!:(U> 

m 
~:E 
-1-
m-l 
zI 
Om mo 
00 
~ 

PAGE 
NUMBER 1 



2 

JlANUFACTURE 
PART NURBER BPI NURBER DESCRIPTION SEAL KIT 

PPDB-LNN-400 7-234-13 CARTRIDGE / REDUCING RELIEVING 7-234-29 

PBFB-LAN-1800 7-234-15 CARTRIDGE / REDUCING 7-234-30 

CXDA-XCN 7-234-16 CARTRIDGE / CHECK 7-234-31 

.FCC-LDN-GeI 7-234-37 CARTRIDGE / NEEDLE 7-234-31 

CBCA-LHN 7-234-19 CARTRIDGE / COUNTERBALANCE 7-234-29 

CXDA-XAN 7-234-16 CARTRIDGE / CHECK 7-234-31 

CKCD-XAN 7-234-18 CARTRIDGE / PILOT CHECK 7-234-29 

CAEA-LHN 7-234-53 CARTRIDGE / COUNTERBALANCE 7-234-30 

CBEA-LHN 7-234-22 CARTRIDGE / COUNTERBALANCE 7-234-30 

12C2SS 7-244-08 CARTRIDGE / N.O./ PURP 7-244-04 

12CS1SR 7-244-42 CARTRIDGE / 4-WAY 7-244-41 

PAGE 
NUI18ER 

7-198-01 BRAKE ACTUATOR 

7-217-01 SELECTOR VALVE / STEERING 

7-122-01 ORBITRAL / STEERING 

4-1179 CYLINDER / LIFT 

4-1178 CYLINDER / TILT 

4-1187 CYLINDER / BOOR 

4-1044 CYLINDER / SWAY 

4-1119 CYLINDER / ROTATE / 2.5 BORE 

4-1171 CYLINDER / ROTATE I 3.0 BORE 

7-229-215 CYLINDER I STEERING 

7-229-214 CYLINDER / STEERING 

SEAL KITS I SS-624 DRAWING 
NUMBER 

7-198-36 

7-217-26 

7-122-29 

7-900-01 

7-900-10 

7-900-11 

7-900-02 

7-900-05 

7-900-07 

7-229-211 

7-229-211 

Pl-2029 



NOTES 

PAGE 
NUMBER 2A 



c.J 

~." 

liE 
::u 

! 
£12 

~ 
r-

~ 
En 

= f! 
0< 

.... 

m 
I 

CJ'I 
N .. 

~i 
::I~ 
aJE 

!az 
iii 

" .. 
I ... ... 
I 

74.72.70.28.27, 

34,35.36,37,40,56. 
68,72,73 

13.62,63.64.65,66 

51.82. 
83.84. 
85.86 

41.67.72.73 



DRAWING 
NUI"IBER 

ITEK HUKDER DESCRIPTION REQD 

1 4-1190 
2 4-1186 
3 4-1176 
4 3-1028-10 
5 3-1036-50 
6 7-163-01 
7 4-1178 
8 4-1179 
9 4-1187 

10 4-1044 
11 7-223-01 
12 4-1196-1 
13 4-1196-2 
14 7-274-01 
15 7-122-03 
16 7-122-02 
17 7-122-04 
18 7-122-05 
19 7-122-01 
20 3-1151 
21 6-2420-10 
22 3-1054-2 
23 6-3312-101 
24 2-1090-1 
25 6-331.6-65 
26 6-3316-105 
27 6-3312-55 
28 6-3312-73 
29 6-3316-168 
30 2-1067-10 
31 1-1074 
32 3-1065-1 
33 4-1124 
34 1-1095 
35 1-1096 
36 7-194-09 
37 7-264-01 
38 7-200-02 
39 7-283-01 
40 7-172-1.5 
41 4-1198-1 
42 4-1198-2 
43 P4-1222 
44 7-292-05 
45 Pl-2022 
46 P4-1214 
47 P4-1213 
48 P3-1172 
49 P3-1132 
50 3-1154 
51 6-6600-06 
52 6-6284-03 
53 6-6286-11 
54 6-6286-10 

P4-1188 

KAIN FRAKE WELDKEHT 
BOOK ASSEKBLY 
FORK FRAKE / 48 WIDE 
FORK TINE / 48 LG. 
WHEEL ASSEKBLY (SEE P3-1114) 
TIRE 13.00 x 24 (SEE P3-1114) 
CYLINDER / TILT 
CYLINDER / LIFT 
CYLINDER / BOOK 
CYLINDER / SWAY (SEE P4-1044) 
SEAT 
SEAT SUPPORT 
SEAT KOUNT 
SEAT BELT 
STEERING WHEEL 
STEERING COLUKN 
HORN BUTTON KIT 
NUT / STEERING WHEEL 
STEERING aRBITRAL (SEE Pl-1039) 
PIN / HEAD LIFT CYLINDER 
COLLAR / HEAD LIFT CYLINDER 
PIN / BASE LIFT CYLINDER 
PIN / HEAD BOOK CYLINDER 
PIN / BASE BOOK CYLINDER 
PIN / HEAD TILT CYLINDER 
PIN / BASE TILT CYLINDER 
PIN / HEAD SWAY CYLINDER 
PIN / BASE SWAY CYLINDER 
PIN / FORK FRAKE 
PIN / FORK TINE 
COLLAR / FORK TINE PIN 
SAFETY GLASS / ROOF 
FUEL TANK / BATTERY BOX 
PLYWOOD PAD / BATTERY BOX 
BATTERY HOLD DOWN 
GROKKET / BATTERY BOX 
FILLER CAP / FUEL 
CONTROLLER / 4-WAY (SEE Pl-1081) 
LEVEL GAGE 
GASKET / FUEL SENDER 
REAR SIDE PANEL / RH 
REAR SIDE PANEL / LH 
ENGINE ENCLOSURE ASSY 
HOSE REEL ASSY 
PARKING BRAKE ASSY 
AIR CLEANER ASSY 
EXHAUST ASSY 
TRANSKISSIOH CONTROL ASSY 
INSTRUKENT PANEL ASSY 
PIN / CROSS SHAFT 
THRUST WASHER 1/8 x 4 aD 
)lACHINE SCREW #8-32 x 1 LG. 
STARWASHER / INTERNAL #8 
FLATWASHER #8 

GENERAL ASSEKDLY I SS-624 

1 
REF 

1 
2 
4 
4 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
1 

REF 
1 
1 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 
REF 

1 
4 
2 
2 
2 

PAGE 
NUMBER 3A 



3B 

:rTEJI HUJlBER 

55 6-6286-02 
56 6-6284-07 
57 6-5204-06 
58 6-5204-08 
59 6-6211-04 
60 6-6212-04 
61 6-6201-04 
62 6-5205-06 
63 6-5205-08 
64 6-5205-30 
65 6-6211-05 
66 6-6201-05 
67 6-5206-06 
68 6-5206-08 
69 6-5206-12 
70 6-5206-22 
7~ 6-5206-24 
72 6-62~1-06 
73 6-62~2-06 

74 6-6201-06 
75 6-5207-08 
76 6-62~~-07 

77 6-6201-07 
78 6-5208-30 
79 6-5208-36 
80 6-62~1-08 

8~ 6-6201-08 
82 6-53~2-40 

83 6-6211-12 
84 6-6202-12 
85 6-6215-24 
86 6-6206-24 

DESCRIPTIOH 

HEX HUT #8-32 55 
KACHIHE SCREW #~0-32 x 1/2 LG. 
CAPSCREW ~/4 HC x 3/4 LG. 
CAPSCREW ~/4 HC x ~ LG. 
LOCKWA5HER 1/4 
FLATWASHER ~/4 

HEX HUT 1/4 HC 
CAPSCREW 5/16 HC x 3/4 LG. 
CAPSCREW 5/16 HC x ~ LG. 
CAPSCREW 5/16 HC x 3 3/4 LG. 
LOCK WASHER 5/16 
HEX HUT 5/~6 HC 
CAPSCREW 3/8 HC x 3/4 LG. 
CAPSCREW 3/8 HC x 1 LG. 
CAPSCREW 3/8 HC x ~ 1/2 LG. 
CAPSCREW 3/8 HC x 2 3/4 LG. 
CAPSCREW 3/8 HC x 3 LG. 
LOCKWASHER 3/8 
FLATWA5HER 3/8 
HEX HUT 3/8 HC 
CAPSCREW 7/~6 HC x ~ LG. 
LOCKWA5HER 7/16 
HEX HUT 7/~6 HC 
CAPSCREW ~/2 HC x 3 3/4 LG. 
CAPSCREW ~/2 HC x 4 ~/2 LG. 
LOCKWASHER ~/2 

HEX HUT ~/2 HC 
CAPSCREW 3/4 HF x 5 LG. 
LOCKWA5HER 3/4 
HEX HUT 3/4 HF 
FLATWA5HER 1 1/2 
SELF LOCKING NUT 1 1/2 HF 

PAGE 
NUMBER 

GENERAL ASSEJIBLY 1 55-624 DRAWING 
NUMBER 

REQD 

2 
5 
8 
4 
4 

12 
12 

2 
2 
2 

~0 

10 
13 

6 
2 
5 
1 

25 
26 

6 
2 
2 
2 
4 
4 
8 
8 
1 
1 
1 
1 
1 

P4-1188 



NOTES 

PAGE 
NUMBER 3C 



.. 

ii 

;! 
c 
~ 
it • ~ 
z 

• m 
0< 

.... 

~ 
I 

0'\ 

~ 

~i 
~I 
!3z 

G'I 

"G .. 
I ... ... 
~ 

57.56,55,51,24,23,10 

71.70,69.12,11 
45.35 

:~ . ~~ 
62,61,60,20 U( IttL 

26,27 

5.34.73 

29,46.48 

::~ 

II 
I I 
I I , 

74.54.58 

3.30.31.32, 33.52.55 

2.44.65.66 

14.52,55 
42.64,66.67 

19,60.61.62 
'21.22.69.70.71,35.37, 40.41. 

72.45 



DRAWING 
NUI18ER 

ITEII NUIIBER 

1 7-183-01 
2 4-1195 
3 3-1171 
4 7-126-256 
5 7-229-130 
6 3-1163 
7 3-1017-121-D 
8 3-1017-109-D 
9 3-1150-2 

10 7-236-01 
11 3-1133 
12 3-1134 
13 4-1192 
14 1-2016 
15 7-265-03 
16 7-265-01 
17 7-161-01 
18 7-253-02 
19 3-1158-2 
20 3-1158-1 

·21 3-1135 
22 3-1135-10 
23 3-1165-1 
24 3-1165-2 
25 7-256-25 
26 Pl-1037 
27 Pl-1036 
28 P4-1097 
29 7-217-01 
30 7-183-04 
31 7-183-02 
32 7-183-03 
33 7-183-16 
34 1-1025 
35 7-273-09 
36 6-6700-02 
37 6-6474-01 
38 6-6413-08 
39 6-6440-04 
40 6-6427-03 
41 6-7002-34 
42 7-257-01 
43 7-183-14 
44 6-6226-12 
45 6-5204-14 
46 6-5205-06 
47 6-5205-40 
48 6-6211-05 
49 6-6212-05 
50 6-5206-06 
51 6-5206-08 
52 6-5206-12 
53 6-5386-14 
54 6-5286-22 

P4-1189 

DESCRIPTION 

ENGINE ASSEJIBLY 
1I0UNT 1 HYDRAULIC PUJlP 
DRIVESHAFT 1 PUJlP 
TRANSIlISSION ASSEIIBLY 
AXLE ASSEIIBLY 
IIOUNT 1 TRANSJlISSION 
DRIVESHAFT 1 FRONT 
DRIVESHAFT 1 REAR 
CLAIIP 1 ACCUIIULATOR 
OIL COOLER 1 TRANSIlISSION 
IIOUNT 1 SWAY CYLINDER 1 RH 
IIOUNT 1 SWAY CYLINDER 1 LH 
OIL RESERVOIR WELDIIENT 
CLAKP 1 RESERVOIR 
STRAINER 1 FILLER CAP 
FILLER CAP 1 RESERVOIR 
SIGHT GAGE 1 RESERVOIR 
BREATHER 1 RESERVOIR 
PIN 1 REAR AXLE PIVOT 
PIN 1 FRONT AXLE PIVOT 
STOP 1 REAR AXLE 1 RH 
STOP 1 REAR AXLE 1 LH 
JlOUNT lOlL COOLER 1 RH 
JlOUNT lOlL COOLER 1 LH 
ACCUIIULATOR 
ACCELERATOR ASSY 1 PEDAL 
ACCELERATOR ASSY 1 ENGIHE 
FOOT BRAKE ASSY 
SELECTOR VALVE (SEE P3-1106) 
PUJlP DRIVE COUPLING 1 ENGIHE SIDE 
RUBBER CUSHION 1 PUIIP DRIVE 
PUJlP DRIVE COUPLING 1 PUIIP SIDE 
SCREW 1 PUJlP DRIVE COUPLIHG 
CLAIIP 1/4 HOSE 
CLAKP ASSY 1 1/4 HOSE 1 SINGLE 
RUBBER WASHER 1 FRT.EHGIHE liT. 
FITTING 1 02 NPT x 04 JIC II-BH 
FITTING 1 1/2 PIPE NIPPLE 
FITTING 1 08 NPT COUPLING BLK-P 
FITTING 1 02 NPT x 04 JIC 90 
HOSE 1 04 x 04 x 17 LG. 
PUMP ASSEKBLY (SEE P4-1123) 
RADIATOR 
DOWEL PIN 1 ENGINE 
CAPSCREW 1/4 NC x 1 3/4 LG. 
CAPSCREW 5/16 NC x 3/4 LG. 
CAPSCREW 5/16 NC x 5 LG. 
LOCK WASHER 5/16 
FLAT WASHER 5/16 
CAPSCREW 3/8 NC x 3/4 LG. 
CAPSCREW 3/8 NC x 1 LG. 
CAPSCREW 3/8 NC x 1 1/2 LG. 
CAPSCREW 3/8 HF x 1 3/4 LG. 
CAPSCREW 3/8 NC x 2 3/4 LG. 

POWER TRAIN ASSY 1 SS-624 

REQD 

1 
1 
1 
1 
2 
2 
.1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

4 
4 
4 
4 
1 
1 
4 
4 

REF 
REF 

2 
4 
4 
4 
8 
4 
2 
4 

21 
8 
2 

PAGE 
NUMBER 4A 



48 

ITE1! 
----

55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 

PAGE 
NUMBER 

NUMBER DESCRIPTION 
------------ ---------------------------------
6-6211-06 LOCKWASHER 3/8 
6-6212-06 FLATWASHER 3/8 
6-6201-06 HEX NUT 3/8 NC 
6-6205-06 SELF LOCKING NUT 3/8 HC 
6-5208-28 CAPSCREW 1/2 HC x 3 1/2 LG. 
6-5208-36 CAPSCREW 1/2 HC x 4 1/2 LG. 
6-6211-08 LOCKWASHER 1/2 
6-6201-08 HEX HUT 1/2 HC 
6-6205-08 SELF LOCKIHG HUT 1/2 HC 
6-5210-12 CAPSCREW 5/8 HC x 1 1/2 LG. 
6-5210-18 CAPSCREW 5/8 HC x 2 1/4 LG. 
6-6211-10 LOCKWASHER 5/8 
6-6212-10 FLATWASHER 5/8 
6-5212-16 CAPSCREW 3/4 HC x 2 LG. 
6-5312-20 CAPSCREW 3/4 HF x 2 1/2 LG. 
6-6211-12 LOCKWASHER 3/4 
6-6202-12 HEX NUT 3/4 HF 
6-6301 LUBE FITTIHG 1/8 HPT STR 
6-6302 LUBE FITTING 1/8 HPT x 90 
1-2017 VIBRATION PAD I RADIATOR 

POWER TRAIH ASSY I SS-624 
DRAWING 
NLm8ER 

REQD 
----

35 
4 
4 
2 
2 
2 
2 
2 
2 
4 
4 
8 
4 
8 

18 
26 
18 

4 
4 
2 

P4-1189 



DRAWING 
NUMBER P4-1186 

N · NtD 
C\I¢ 

• • 
r()¢ 
C\I¢ 

• . 
¢f{) 
C\I¢ 

• 
to 
C\I 

0 
f{) 

-

I!) 
rt') 

· m 
V · o 
I!) 

• -I!) 

800ft ASSEBBLY I SS-624 
PAGE 
NUMBER 5 



6 
PAGE 
NUI18ER SIlALL BOOII SECTIOR I SS-624 

DRAWING 
NUMBER P4-1232 



DRAWING 
NUMBER P5-1087 LARGE BOOK SECTION I SS-624 

PAGE 
NUMBER 7 



7A 

ITER NURBER 

1 5-1806 
2 4-1181 
3 4-1187 
4 4-1074-3 
5 4-1074-4 
6 4-1074-5 
7 4-1073-1 
8 3-1152-1 
9 3-1152-2 

10 2-1090-1 
11 6-3312-101 
12 6-3316-105 
13 3-1151 
14 3-1154 
15 6-6600-04 
16 7-193-05 
17 7-193-07 
18 6-6600-06 
19 6-6600-03 
20 6-6600-02 
21 7-305-01 
22 7-239-05 
23 3-1164-1 
24 3-1164-2 
25 3-1164-3 
26 3-1155 
27 3-1169 
28 6-9610-60 
29 6-2420-10 
30 4-1178 
31 1-2028 
32 2-1106 
33 6-4516-24 
34 1-2024-1 
35 7-292-05 
36 6-6301 
37 6-6303 
38 6-5206-06 
39 6-5206-10 
40 6-5206-14 
41 6-5206-16 
42 6-5206-22 
43 6-5206-24 
44 6-6211-06 
45 6-6212-06 
46 6-6201-06 
47 6-5208-30 
48 6-5208-36 
49 6-5208-40 
50 6-6211-08 
51 6-6201-08 
52 6-6275-05 
53 6-5312-4. 
54 6-6211-12 

DESCRIPTION 

LARGE BOOII WELDIlENT 
SIIALL BOOII WELDIIENT 
CYLINDER I BOOII 
ROLLER I TOP-BOT-REAR-SIIALL 
ROLLER I TOP-FRONT-LARGE 
ROLLER I BOTTOII-FRONT-LARGE 
PIN I TOP-BOT-REAR-SIIALL 
PIN I TOP-FRONT-LARGE 
PIN I BOTTOR-FRONT-LARGE 
PIN I BASE BOOII CYLIHDER 
PIH I HEAD BOOII CYLINDER 
PIN I BASE TILT CYLINDER 
PIH I HEAD LIFT CYLIHDER 
PIN I CROSS SHAFT 
THRUST WASHER 3/16 x 3 1/2 OD 
NEEDLE BEARING I 1 1/2 10 
HEEDLE BEARING I 2 ID 
THRUST WASHER 1/8 x 4 00 
THRUST WASHER 3/16 x 3 00 
THRUST WASHER 3/16 x 3 00 
FLANGE BUSHIHG 
RETAINING RING 
PIN I BOOII CYLIHDER ROLLER 
ROLLER I BOOII CYLINDER 
IIOUNT I BOOII ROLLER 
COVER I REAR ACCESS 
GUARD I TILT VALVE 
PLASTIC PIPE 1 1/2 10 
COLLAR I HEAD LIFT CYLINDER 
CYLINDER I TILT 
SPACER I TILT VALVE GUARD 
HOSE SUPPORT 
BRONZE BUSHING 
BOOII SHIll I IHTERHAL 
HOSE REEL ASSEIIBLY 
LUBE FITTING 1/8 NPT STR 
LUBE FITTIHG 1/8 HPT x 45 
CAPSCREW 3/8 HC x 3/4 LG. 
CAPSCREW 3/8 HC x 1 1/4 LG. 
CAPSCREW 3/8 HC x 1 3/4 LG. 
CAPSCREW 3/8 HC x 2 LG. 
CAPSCREW 3/8 HC x 2 3/4 LG. 
CAPSCREW 3/8 HC x 3 LG. 
LOCKWASHER 3/8 
FLATWASHER 3/8 
HEX HUT 3/8 HC 
CAPSCREW 1/2 HC x 3 3/4 LG. 
CAPSCREW 1/2 HC x 4 1/2 LG. 
CAPSCREW 1/2 HC x 5 LG. 
LOCKWASHER 1/2 
HEX NUT 1/2 HC 
SETSCREW 5/8 HC x 1 LG. 
CAPSCREW 3/4 HF x 5 LG. 
LOCKVASHER 3/4 

RmD 

1 
1 

REF 
4 
2 
2 
2 
1 
1 

REF 
REF 
REF 
REF 
REF 

4 
6 
4 

REF 
2 
2 
2 
2 
1 
1 
2 
1 
1 
1 

REF 
REF 

4 
1 

REF 
2 

REF 
6 
2 
2 
4 
4 
2 

REF 
4 

16 
6 

10 
REF 
REF 
REF 
REF 
REF 

1 
REF 
REF 

PAGE 
NUt1BER 

BOOII ASSEIIBLY I SS-624 DRAWING 
NUMBER P4-1186 



lTD BUIIBER DESCRIPTION REQD 
---- ------------ --------------------------------- ----
55 6-6282-12 HEX NUT 3/4 RF REF 
56 6-6215-24 FLATWASHER 1 1/2 4 
57 6-6286-24 SELF LOCKING NUT 1 1/2 NF 4 
58 7-273-14 CLAIIP ASSY 1 1/2 BOSE 1 DOUBLE REF 
59 7-273-24 CLAIIP ASSY 1 3/4 PIPE 1 DOUBLE REF 
68 6-6477-07 FITTING 1 10 .lIC BB-UNION 90 REF 

I 
I 

DRAWING P4-1186 BOOII ASSEIlBLY 1 SS-624 PAGE 7B 
NUMBER NUMBER 



a 

I 

/ 

5 

If-

7,8 

I 

/ / 
C-_L __ ~_-=\ / 
----------~ 

ITEII NUIlBER DESCRIPTION 
------------ ---------------------------------

1 7-198-81 
2 3-1148 
3 6-6386 
4 1-1888 
5 l-lee9 
6 6-3886-81 
7 6-6261-12 
8 6-6245-88 
9 6-5286-18 

18 6-6211-86 
11 6-6282-88 
12 6-5285-16 
13 6-6211-85 
14 6-6281-85 

PAGE 
NUI18ER 

ACTUATOR 1 BRAKE (SEE Pl-1(69) 
PEDAL 1 BRAKE 
LUBE FITTING 1/4-28 THD. 
YOKE 1 BRAKE 
PUSH ROD 
PIN 1 BRAKE PEDAL 
CLEVIS PIN 1/2 x 1 1/2 LG. 
COTTER PIN 5/32 x 1 LG. 
CAPSCREW 3/8 NC x 1 1/4 LG. 
LOCKWASHER 3/8 
HEX NUT 1/2 NF 
CAPSCREW 5/16 HC x 2 LG. 
LOCKWASBER 5/16 
HEX RUT 5/16 NC 

FOOT BRAKE ASSY DRAWING 
NUMBER 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 

P4-1897 



DRAWING 
NUMBER 

I~I 
I I 

/ fi 
I I 

I 
J 
I 

! ' 
I I J 

I I 

--~ 

I 
I 

I 
I 

I 
,3,4,5 

I J 
{-~~:!ll~ 

lTD 

1 
2 
3 
4 
5 
6 
7 
8 
9 

I 
I 

1 
'--

IIUIIBER 
------------
7-249-12 
7-288-01 
6-5285-08 
6-6211-05 
6-6201-05 
2-1853-1 
6-6259-06 
6-6245-08 
7-288-02 

P1-2822 

DESCRIPTIOII 
---------------------------------
BAIID BRAKE ASSY (SEE P4-1112) 
CABLE / PARKIHG BRAKE 
CAPSCREW 5/16 IIC x 1 LG. 
LOCKWASHER 5/16 
HEX HUT 5/16 HC 
ftOUHT / BRAKE CABLE 
CLEVIS PI. 3/8 x 3/4 LG. 
COTTER PI. 5/32 x 1 LG. 
CLIP / CABLE ftOUHTIKG 

PARKIHG BRAKE ASSY / SS-624 

REQD 

1 
1 
6 
6 
6 
1 
1 
1 
1 

PAGE 
NUMBER 9 



18 

I TEll 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

PAGE 
NUI18ER 

M---9 

NUIIBER DESCRIPTION REQD 

------------ ---------------------------------
7-249-12 HAND BRAKE ASSEIIBLY 
7-249-05 SWITCH KIT 
6-6212-04 FLATWASHER 1/4 
7-249-07 CLAIIP 
7-249-08 CLAIIP BASE 
6-6258-20 CLEVIS PIN SS 5/16 x 2 1/2 
7-249-09 SPACER 
7-249-10 WASHER 
6-5205-08 CAPSCREW 5/16 NC x 1 L6. 
6-6201-05 HEX NUT 5/16 NC 
6-6211-05 LOCKWASHER 5/16 
6-6244-06 COTTER PIN 1/8 x 3/4 L6. 
7-249-11 PAL NUT 

HAND BRAKE ASSY 

L6. 

DRAWING 
NUMBER 

REF 
REF 

3 
REF 
REF 
REF 
REF 
REF 

2 
2 
2 
1 

REF 

P4-1112 



I J 
/ I 

/ I 2 
~9 .l~" I 1 

G:' \ ~,r-;-") JI I 
' ~ I " 

( __ ~\~\-H,-,,_____ I 
I \\ II {4r= ---..----'---. 

I~ ~==-==~il: 0 o@ 

~ \.-----ll ~ ~ O..,::~R:~==:!~ 
Lf" j LL 

i' I 

,~~ -+-+ 
i i 

: II ~tl 1 I I j I 
'- 1 

-+-+-
I I 

ITEII IIUIIBER 

1 7-249-81 
2 3-1173 
3 7-128-81 
4 7-194-12 
5 6-6211-86 
6 6-6281-86 
7 7-249-13 
8 1-2823 
9 6-6258-86 

18 6-6244-86 

DESCRXPTXDR 

TRANSftISSIOH COHTROL ASSY 
TRANS. SBIFTIHG KIT I ftODIFIED 
COHTROL CABLE 
STUD 3/8 HC x 5 LB. 
LOCKWASBER 3/8 
REX HUT 3/8 HC 
SBIFTIHG KNOB I TRANSftISSIOH 
YOKE I ftODIFIED 
CLEVIS PIN 5/16 x 3/4 LG. 
COTTER PXN 1/8 x 3/4 LB. 

DRAWING 
NUMBER P3-1172 TRAllS!iXSSXOH CONTROL ASSY I SS-624 

REQD 

1 
1 
2 .. .. .. 

REF 
1 
1 
1 

PAGE 
NUMBER 11 i 



12 

F-

lTD 

1 
2 
3 
4: 
5 
6 
7 
8 
9 

18 
11 

PAGE 
NUttBER 

5,6,,7 

r-, 

BUIIBER DESCRIPTIOB 

------------ ---------------------------------
7-194-2(1 SPRIBG I RETURB 
7-266-82 CABLE I ACCELERATOR 
1-1818 IIOUBT I ACCELERATOR CABLE 
7-194-(17 U-BOLT VI BUTS 
6-5286-28 CAPSCREV 3/8 BC x 2 1/2 LG. 
6-6211-(16 LOCKVASHER 3/8 
1-1829 SPACER 
7-194-85 YOKE VI CLEVIS PIB & COTTER PIB 
7-194-18 S-HOOK 
1-1817 IIOUBT I RETURH SPRIBG 
6-62(18-(14: .JAIl BUT 1/4:-28 VI CABLE 

ACCELERATOR ASSY I ENGINE DRAWING 
NUMBER 

REQD 

1 
REF 

2 
2 
2 
2 
2 
1 
2 
1 

REF 

Pl-l836 



DRAWING 
NUMBER 

2 

--

ITEII NUIIBER 

1 3-1080 
2 7-266-02 
3 3-1081 
4 7-194-07 
5 7-194-05 
6 6-6208-04 
7 6-6306 
8 6-5204-06 
9 6-6211-04 

10 7-194-06 

--------

DESCRIPTION 

PEDAL I ACCELERATOR 
CABLE I ACCELERATOR 
LINKAGE I ACCELERATOR 
U-BOLT WI HUTS 

,7, 10 

8,9 

YOKE WI CLEVIS PIH & COTTER PIH 
JAil HUT 1/4-28 WI CABLE 
LUBE FITTIHG I 1/4-28 STR. 
CAPSCREW 1/4 HC x 3/4 LG. 
LOCKWASHER 1/4 
SHIll I AS REQD 

P1-2027 ACCELERATOR ASSY I PEDAL I SS-624 

I 
I 

I 
I 

-1 

REQD 

1 
1 
1 
1 
1 

REF 
3 
2 
2 
2 

PAGE 
NUMBER 13 



1.4 

I TEll NUIlDER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 

4-1217 
4-1218 
4-1220-10 
4-1220-20 
2-1103-1 
2-1103-2 
2-1102 
2-1105 
6-6284-07 
6-6286-06 
6-9601-161 
6-9601-114 
6-9601-130 
7-290-01 
6-5206-86 
6-6211-06 
6-6212-86 

DESCRIPTION 

FRONT HOUSING 
REAR HOUSING 
SIDE PANEL 1 RH 
SIDE PANEL 1 LH 
SUPPORT BRACKET 1 RH 
SUPPORT BRACKET 1 LH 
ACCESS COVER 
HANDLE 1 LOCKING 
!lACHINE SCREW 10-32 x 1/2 LG. 
HEX NUT 10-32 
EDGING 1/4 x 20 1/8 LG. 
EDGING 1/4 x 14 1/4 LG. 
EDGING 1/4 x 16 1/4 LG. 
BODY BOLT 5/16 HC x 3/4 LG. 
CAPSCREW 3/8 NC x 3/4 LG. 
LOCKWASHER 3/8 
FLATWASHER 3/8 

REQD 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

2 
2 
1 
1 
1 

REF 
9 
9 
9 

PAGE 
NUI18ER 

ENGINE ENCLOSURE ASSY 1 55-624 DRAWING 
NUMBER P4-1.222 



DRAWING 
NUMBER 

I 
I 

I t. 
It , , 

ITEJI 

1 
2 
3 
4 
5 
6 
7 
8 
9 

18 

HUIIBER 
------------
2-1104 
3-1166 
4-1215 
3-1893 
7-284-82 
7-284-83 
1-1826 
1-2818 
6-5286-88 
6-6212-86 

P4-1213 

2 5 

-- ENGINE --~ 
_ __ E~NCI.OSURE ... 

I - --:."'", 
I TO 6 
I JOHN DEERE ~ I 4039 DF ENGINE ... 

I //-,-" 
I / (0 ' 

-==R.=H. -- ===1 ==~~=(_ '>-' y----( 
Ih 
II' 

Uri! 

r 
------/ 

t-., 
'''-----

DESCRIPTIOH 
---------------------------------
IIUFFLER / IIODIFIED 7-282-C1)1 
EXHAUST PIPE 
TAILPIPE 
EXHAUST ELBOW 
IIUFFLER CLAIIP 2 1/4 DIA 
IIUFFLER CLAIIP 2 1/2 DIA 
VIBRATION PAD 
BRACKET / IIUFFLER 
CAPSCREW 3/8 HC x 1 LG. 
FLATWASHER 3/8 

EXHAUST ASSEJIBLY I SS-624 

REQD 

1 
1 
1 
1 
4 
2 
2 
2 
4 
4 

PAGE 
NUMBER 

) 
I , 

( 
\ , 
) 

15 



16 

( 
\ 
\ 

) 
I 

) 
l 

ITEIl NUIIBER 

1 7-135-81 
2 7-135-1.2 
3 7-1.35-18 
4 7-135-89 
5 7-1.35-87 
6 7-1.35-88 
7 7-1.35-82 
8 7-1.35-1.1 
9 7-135-85 

18 3-11.78 
11. 6-9612-48 
12 6-6252-13 
1.3 6-6252-1.2 
1.4 4-1216 
1.5 6-5205-86 
16 6-6211.-85 
17 6-5286-1. 
18 6-621.1.-86 

~---!l.l-----UI--'-~- ------1 
I , : 
I T8 I 1-. JOHN EER( / (i~v- 4039 OF ENGINE I I 

, ~())" I --L _-,I' -' ",====- --.::!:-== __ I \ - -- I 

15 16 l; \ 
• '---------" L.H. ( 

----rTlh------1 

/' 

--_/ 

DESCRIPTION 

AIR CLEANER ASSEIlBLY 
HOOD 
CUP ASSEIlBLY 
BAFFLE ASSEIIBLY 
ELEIIEHT ASSEIIBLY 
CLAIIP ASSEIIBLY 1 BODY 
IIOUNTING BARD 
mUIIB SCREW 
RUBBER ELBOW 3 ID x 98 
ADAPTOR TUBE 
RUBBER HOSE 2.5 ID x 6 LG. 
CLAIIP 1 WORII 
CLAIIP 1 WORK 
AIR INLET 
CAPSCREW 5/16 NC x 3/4 LG. 
LOCKWASHER 5/16 
CAPSCREW 3/8 HC x 1. 1./4 LG. 
LOCKWASHER 3/8 

lit 

rJ 

REQD 

1. 
1. 

REF 
REF 
REF 
REF 

2 
REF 

1. 
1. 
1. 
2 
3 
1. 
4 
4 

REF 
REF 

PAGE 
NUI18ER AIR CLEANER ASSEIIBLY 1 SS-624 DRAWING 

NUMBER P4-1.21.4 



DRAWING 
NUMBER 

lTD RUDER 
------------

1 7-183-84 
2 7-183-02 
3 7-183-03 
4 3-1171 
5 7-183-16 
6 6-5206-12 
7 6-6211-06 
8 6-5206-12 
9 6-6211-06 

P3-1177 

DESCRIPTXOR 
---------------------------------
COUPLING I ENGINE SIDE 
CUSHIQN 
COUPLING I PUIIP SIDE 
DRIVE SHAFT 
SCREW 
CAPSCREW 3/8 NC x 1 1/2 LG. 
LOCKWASHER 3/8 
CAPSCREW 3/8 NC x 1 1/2 LG. 
LOCKWASHER 3/8 

PUIIP DRIVE ASSEIIBLY I 55-624 

REQD 

1 
1 
1 
1 
4 
4 
4 
4 
4 

PAGE 
NUMBER 17 



18 

J 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

PAGE 
NUI1BER 

6 
I 

I 
3,Lf;,5 

7 8 

NUMBER DESCRIPTION REQD 
------------ ---------------------------------
7-196-02 CROSS & BEARING ASSEMBLY 
7-196-06 SLIP YOKE 
7-196-07 RETAINING CAP 
7-196-08 RETAINING WASHER 
7-196-09 FELT WASHER 
7-196-05 SLIP YOKE ASSEtlBLY 
3-1017-109-W TUBE WELDtlENT 
7-196-02 CROSS & BEARING ASSEtlBLY 
3-1017-109-D DRIVESHAFT ASSY (ITEtlS 1 THRU 8) 

REAR DRIVESHAFT ASSY I SS-624 
DRAWING 
NUMBER 

1 
1 
1 
1 
1 
1 
1 
1 

REF 

P1-2026 



I 

DRAWING 
NUMBER 

I TEll NUIIDER 
------------

1 7-196-02 
2 7-196-06 
3 7-196-07 
4 7-196-08 
5 7-196-09 
6 7-196-05 
7 3-1017-121-W 
8 7-196-02 
9 3-1017-121-D 

6 
I 

I 
3,'i;.5 

7 

DESCRIPTION 
---------------------------------
CROSS & BEARING ASSEIIBLY 
SLIP YOKE 
RETAINING CAP 
RETAINING WASHER 
FELT WASHER 
SLIP YOKE ASSEIIBLY 
TUDE WELDIIEHT 
CROSS & BEARING ASSEIIBLY 
DRIVESHAFT ASSY (ITEIt5 1 THRU 8) 

P1-2025 FRONT DRIVESHAFT ASSY I 5S-624 

8 

REQO 

1 
1 
1 
1 
1 
1 
1 
1 

REF 

PAGE 
NUMBER 19 



2. 

ITEft 

1 
2 
3 
4 
5 
6 

PAGE 
NUtGER 

NUftBER DESCRIPTION REQD 
------------ ---------------------------------
3-1036-10 RIft BASE 1 
7-250-14 O-RING 1 
7-250-01 FLANGE 1 
7-250-03 LOCK RING 1 
7-163-01 TIRE 13.00 x 24 1 
7-286-01 VALVE STEft I CHLORIDE 1 

TIRE & WHEEL ASSEftBLY DRAWING 
NUMBER P3-1114 



NOTES 

PAGE 
NUMBER 20A 



N ... 

Ii 

C 
M 
:c 
M 

!Ii 
o 
M 

~ 
:I 

.... 

~ 
~ 

~i 
3::1> 
mE 
~z 

G'I 

1 
I ... 

N ... ... 

BACK-UP 
HORN 

12 
FORI< TILT 

BUTTON a RELAY 

.48 

..__MAIN POWER/IGN 

-4-HORN 

...--FORK TILT/8RAI<E 
L't 

_GUAGES/$WAY 
CONTROL 



DRAWING 
NUMBER 

ITEII NUIIBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 

7-172-02 
7-172-04 
7-172-10 
7-172-08 
7-172-11 
7-172-06 
7-127-02 
7-268-01 
7-206-02 
7-102-01 
7-136-01 
7-200-07 
7-206-07 
7-258-05 
7-172-07 
7-126-96 
7-383-01 
2-1071 
7-383-01 
7-172-05 
7-172-09 
7-183-18 
7-231-02 
7-172-01 
7-251-01 
7-136-02 
7-136-03 
7-213-01 
7-244-43 
7-244-40 
7-383-01 
7-228-01 
7-206-04 
7-249-05 
4-1224 
4-1134 
3-1070 
4-1106 
7-172-03 
6-7801-180-B 
6-7802-88-B 
7-244-12 
6-5204-04 
6-6211-04 
6-5206-04 
6-6211-06 
7-127-05 
7-194-11 

P4-1211 

DESCRIPTION 

GAGE I FUEL 
GAGE I ENGINE OIL PRESSURE 
GAGE I VOLTIIETER 
GAGE I ENGINE WATER TEIIP. 
GAGE I TRANSIIISSION OIL PRESSURE 
GAGE I TRANSIIISSION OIL TEIIP. 
SWITCH I IGNITION I KEY 
FUSE HOLDER 
SWITCH I HEADLIGHTS 
SWITCH I SWAY CONTROL 
HEADLIGHT 
SWITCH I FORK TILT 
RELAY I FORK TILT 
SENDER I TRANS OIL PRESSURE 
SENDER I TRANS OIL TEIIP. 
SWITCH I NEUTRAL START 
PRESSURE SWITCH I REV. 
DIODE ASSY I 3 AIIP. 
PRESSURE SWITCH I FOR. 
SENDER I ENGINE OIL PRESSURE 
SENDER I ENGINE WATER TEIIP. 
RELAY I STARTER 
PRESSURE SWITCH I HOURIIETER 
HOURIIETER 
BATTERY I 12 VOLT 
LIGHT I BACK-UP 
LIGHT I TAIL-BRAKE 
BACK-UP ALARII 
COIL I FORK TILT 
COIL I SWAY CONTROL 
PRESSURE SWITCH I BRAKE LIGHT 
HORN 
RELAY I HORN 
SWITCH KIT I PARKING BRAKE 
HARNESS I KAIN POWER I VALVE 
HARNESS I INSTRUIIENT PAHEL 
HARNESS I TRAHSKISSION 
HARNESS I ENGINE 
SENDER I FUEL 
BATTERY CABLE I RED 
BATTERY CABLE I BLACK 
COIL I HEAVY DUTY I 12 VDC 
CAPSCREW 1/4 NC x 1/2 LG. 
LOCKWASHER 1/4 
CAPSCREW 3/8 RC x 1/2 LG. 
LOCKWASHER 3/8 
LIGHT I WARRIRG 
BUZZER I WARNING 

WIRING DIAGRAII I SS-624 

REQD 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

1 
1 
1 

REF 
1 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 

1 
REF 
REF 
REF 

1 
1 

REF 
1 
1 
1 
1 
1 
1 
1 

REF 
1 
1 
2 
2 

REF 
REF 

PAGE 
NUMBER 21A 



tJ 

§" 
m~ 

I-t 
:c 
til 

~ I 
GJ ... 
." I 
~ 
~ I 
~ 

II 
;s 
I ... ... 
~ 

I 22 5,34 ~',26 ~1'3 '_0, 14 

11,13 

3,34, I (frl '" rrt -:\\, ({~ ~, ~ ~ /1 /12,13 

2 
I ~'=~.u"=/ ~ ~:~I ~ ~/I ./20 

A Vii-'\ (ff .'~~(r~~~\ '--< ~\W~ 1 _______ 28 

- ~ . 
I ~ ~ ~~ I r-O--, I -16 

24 

27,26,25 ~34 8, 34 17 

6,29,3~3',32)'33.,34,J5 



DRAWING 
NUP1BER 

ITER NUKBER DESCRIPTION REQD 

1 3-1083-5(1 
2 2-1062 
3 7-172-02 
4 7-172-04 
5 7-172-06 
6 7:"172-08 
7 7-172-10 
8 7-172-11 
9 7-268-01 

10 7-268-01 
11 7-268-01 
12 7-268-01 
13 7-117-01 
14 7-117-02 
15 6-6286-02 
16 7-102-01 
17 7-102-04 
18 7-127-02 
19 7-194-13 
20 7-127-05 
21 6-5204-04 
22 6-5204-06 
23 2-1076 
24 1-1090 
25 6-5204-08 
26 6-6211-04 
27 6-6201-04 
28 7-194-29 
29 1-2009 
30 7-269-60 
31 6-6284-07 
32 6-6286-06 
33 7-194-11 
34 1-2006 

P3-1132 

INSTRUKENT PANEL 
GAGE COVER 
GAGE I FUEL 
GAGE I ENGINE OIL PRESSURE 
GAGE I TRANS. OIL TEKP. 
GAGE I ENGINE WATER TEKP. 
GAGE I VOLTKETER 
GAGE I TRANS. OIL PRESSURE 
HOLDER I SQ.SHOOT I BRAKE LIGHT 
BOLDER I KAIR POWER I IGNITION 
HOLDER I HORR 
HOLDER I GAGES I SWAY I BUZZER 
FUSE I 15 AKP. 
FUSE I 30 AKP. 
HEX RUT .8-32 SS 
SWITCH I SWAY CORTROL 
LEGEHD PLATE 
SWITCH I IGRITION KEY 
PLUG BUTTON 3/8 
LIGHT I WARRING 
CAPSCREW 1/4 NC x 1/2 LG. 
CAPSCREW 1/4 BC x 3/4 LG. 
KOUNT I KEY SWITCH 
PLUG I DASH PLATE 
CAPSCREW 1/4 BC x 1 LG. 
LOCKWASHER 1/4 
BUT 1/4 NC 
PLUG BUTTON 5/8 
KOURT 
PLASTIC CLAKP 
KACHIRE SCREW .10-32 x 1/2 LG. 
HEX RUT .10-32 
BUZZER I WARRIBG 
SEAL RING I GAGE 

IHSTRUKERT PABEL ASSY 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
1 
3 
1 
6 
2 
1 
2 
2 
8 
2 
1 
1 
1 
2 
2 
1 
6 

PAGE 
NUP1BER 22A 



~ 

II 

== i 
Dl-

P .... 
n 

~ 
:I: 

! ... .... 
n 
.... 
1ft 
I 

(J"I 

~ 

~i 
::Il> 
aJE 

~Z en 

:: , 
.... ... 
~ 

, 

I 

~ 

23 

38 

17 

17 'IS 
mlRlNe CtRCUfT 

. .. 

T f T WH£'J. BIeAKE" 

32 

BRAKE 
CIRCUIT 

$WAY CfRCUJT 

.6 

FORK ROTATE 
(OpnotlAL) 

15 



ITEII NUIIDER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

1 4-1192 OIL RESERVOIR WELDIIENT REF 
2 7-257-81 PUIIP ASSEIIBLY (SEE P4-1123) 1 
3 7-253-82 BREATHER REF 
4 7-151-82 STRAINER / SUCTION 1 
5 7-256-23 FILTER / RETURN 1 
6 7-256-83 GAGE / RETURN FILTER 1 
7 7-256-85 ELEIIEKT / RETURN FILTER REF 
8 7-256-16 FILTER / PRESSURE (SEE P2-1889) 1 
9 7-256-84 ELEIIEHT / PRESSURE FILTER REF 

18 7-280-82 CONTROLLER / 4-WAY (SEE Pl-1881) 1 
11 7-2_-81 VALVE / 3 SECTION (SEE P4-1163) 1 
12 4-1187 CYLINDER / BOOII REF 
13 4-1179 CYLINDER / LIFT REF 
14 4-1178 CYLINDER / TILT REF 
15 4-1844 CYLINDER / SWAY (SEE P4-1844) REF 
16 4-1171 CYLIRDER / ROTATE REF 
17 7-229-215 CYLINDER / STEERIRG / LHF-RHR REF 
18 7-229-214 CYLIRDER / STEERING / RHF-LHR REF 
19 7-234-83 VALVE / IIOTIOH / BOOII 1 
28 7-234-84 VALVE / DUAL CHECK (SEE P3-11ee) 1 
21 7-234-81 VALVE / IIOTIOH / HEAD TILT 1 
22 7-234-82 VALVE / IIOTIOH / BASE TILT 1 
23 7-244-36 VALVE / ELECTRIC 4-WAY 2 
24 7-234-58 VALVE / IIOTIOH RELIEF 1 
25 7-217-81 STEERING SELECTOR 1 
26 7-234-49 CONTROL BLOCK 1 
27 7-234-13 CARTRIDGE / REDUCING-RELIEVING REF 
28 7-234-16 CARTRIDGE / CHECK REF 
29 7-234-37 CARTRIDGE / HEEDLE REF 
38 7-234-15 CARTRIDGE / REDUCIKG REF 
31 7-256-25 ACCUIIULATOR 1 
32 7-198-81 BRAKE ACTUATOR (SEE Pl-leG9) REF 
33 7-244-31 VALVE / ELECTRIC 4-WAY / SWAY 1 
34 7-234-04 VALVE / DUAL CHECK (SEE P3-1108) 2 
35 7-198-37 BRAKE TWIST LOCK 1 
36 7-244-31 VALVE / ELECTRIC 4-WAY / ROTATE REF 
37 7-234-35 VALVE / DUAL CHECK (SEE P3-1141) REF 
38 7-122-81 STEERING ORBITRAL 1 
39 7-292-05 HOSE REEL ASSY / RH / TILT 1 
48 7-244-13 SOLENOID VALVE / N.O./ PUIIP 1 
41 7-292-06 HOSE REEL ASSY / LH / ROTATE REF 
42 7-234-54 VALVE / IIOTION / LIFT 2 
43 1-1092 RESTRICTOR FITTING REF 
44 1-1093-2 RESTRICTOR PLUG (.860) REF 
45 1-2021 RESTRICTOR FITTING REF 

DRAWING P4-1185 HYDRAULIC SCHEIIATIC / SS-624 
PAGE 23A 

NUMBER NUMBER 



24 PAIiE 
NUttSER 

28 

35 

36--Y 

31 

PR T2 

CONTROL 
BLOCK 

24 

TANK DRAIN 

~8 

C~RCU~T I TAKK-PUKP I SS-624 
DRAWING 
NUMBER P4-1199 



DRAWING 
NUMBER 

ITEII IIW1BER 

1 6-6436-81 
2 6-6453-25 
3 6-6453-24 
4: 6-6453-24 
5 6-6453-19 
6 6-6453-13 
7 6-6458-28 
8 6-6458-12 
9 6-6458-83 

18 7-151-82 
11 7-158-48 
12 6-9684-68 
13 6-6458-85 
14 6-5206-06 
15 3-1884 
16 7-272-81 
17 7-289-67 
18 6-7822-1ee 
19 7-158-36 
28 7-289-69 
21 6-7844-33 
22 6-7156-25 
23 6-7134-34 
24 6-7148-43 
25 7-256-23 
26 7-256-83 
27 7-256-85 
28 7-288-81 
29 7-256-16 
38 7-256-84 
31 7-234-49 
32 7-257-CU 
33 6-5288-32 
34 6-6211-08 
35 6-5206-06 
36 6-6211-06 
37 6-6453-06 
38 6-6408-07 
39 6-6426-10 
40 6-7003-26 
41 7-244-13 

P4-1199 

DESCRIPTIOK 

FITTIIiG 1 20 KPT x 28 OR STR 
FITTING 1 20 OR x 16 3IC 90 
FITTING 1 16 OR x 10 3IC 90 
FITTING 1 16 OR x 10 3IC 90 
FITTING 1 16 OR x 16 3IC 90 
FITTING 1 12 OR x 10 3IC 90 
FITTING 1 12 OR x 12 3IC STR 
FITTIKG 1 08 OR x 08 3IC STR 
FITTING 1 04 OR x 04 3IC STR 
STRAINER 1 SUCTION 
HOSE FITTIKG 
HOSE-SUCTION 2 x 7.5 LG. 35W 
FITTING 1 06 x 84 3IC STR 
CAPSCREW 3/8 IIC x 3/4 LG. 
SUCTIOII FITTIKG 
T-HOSE CLAIIP 
O-RIKG 1 PRESSURE SIDE 
HOSE 1 84 x 84-98 x 58 LG. 
SPLIT FLAIIGE KIT 
O-RIIiG 1 SUCTIOII SIDE 
HOSE 1 18 x 88-98 x 16. 5 LG. 
HOSE 1 12 x 16-90 SF x 12.5 LG. 
HOSE 1 18 x 18 x 17 LG. 
HOSE 1 16 x 16 x 21.5 LG. 
FILTER 1 RETURII 
GAGE 1 RETURII FILTER 
ELEKEHT 1 RETURII FILTER 
VALVE 1 3 SECTIOII (SEE P4-1163) 
FILTER 1 PRESSURE (SEE P2-1089) 
ELEKEHT 1 PRESSURE FILTER 
COIITROL BLOCK 
PUKP ASSEKBLY (SEE P4-1123) 
CAPSCREW 1/2 NC x 4 LG. 
LOCKWASHER 1/2 
CAPSCREW 3/8 NC x 3/4 LG. 
LOCKWASHER 3/8 
FITTIIiG 1 86 OR x 86 3IC 98 
FITTIIiG 1 1 KPT FLUSH PLUG 
FITTING 1 08 KPT x 06 3IC 45 
HOSE 1 86 x 86 x 13 LG. 
SOLENOID VALVE ASSEKBLY 1 R.O. 

CIRCUIT 1 TARK-PUIIP 1 SS-624 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
1 
1 
1 
3 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 
REF 
REF 

4 
4 
4 
7 
1 
1 
1 
1 

REF 

PAGE 
NUMBER 24A 



L.H. LIFT CYL. R.H. LIFT CYL. 

21 

5 
2,2,13 

5~ 

22.26,27 

o 6 

15 

25 

TANK 

PAGE 
25 NUI1BER CIRCUIT I LIFT I 55-624 

DRAWING 
NUMBER P4-12M 



ITEII NUIIDER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

I 6-6450-16 FITTING I 10 OR x 10 JIC STR 2 
2 6-6453-04 FITTING I 06 OR x 04 JIC 90 8 
3 6-6477-07 FITTING I 10 OR x 10 JIC 90 2 
4 6-6453-12 FITTING I 10 JIC DH-UNION 90 4 
5 6-6457-05 FITTING I 06 OR HEX HD PLUG 4 
6 6-6453-11 FITTING I 08 OR x 10 JIC 90 2 
7 6-6450-17 FITTING I 12 OR x 18 JIC STR 2 
8 6-6481-07 FITTING I 10 lIC SV-RN-TEE 2 
9 6-6450-05 FITTING I 06 OR x 04 JIC STR 2 

10 6-6425-05 FITTING I 08 NPT x 04 JIC STR 2 
11 6-7005-44 HOSE I 10 x 10 x 22 LG. 2 
12 6-7025-44 HOSE I 10 x 10-90 x 22 LG. 3 
13 6-7002-17 HOSE I 04 x 04 x 8.5 LG. 1 
14 6-7002-100 HOSE I 04 x 04 x 50 LG. 1 
15 6-7025-100 HOSE I 10 x 10-90 x 50 LG. 4 
16 6-7002-26 HOSE I 04 x 04 x 13 LG. 4 
17 7-299-05 FITTING I a-RING 4 
18 7-299-06 TUBE NUT 4 
19 7-299-07 FERRULE 4 
20 6-6503-260 TUBE I 5/8 OD x 32 1/2 LG. 2 
21 4-1179 CYLINDER I LIFT REF 
22 7-234-54 VALVE I IIOTIOH REF 
23 7-234-04 VALVE I DUAL CHECK (SEE P3-1100) REF 
24 7-200-01 VALVE I 3 SECTIOH (SEE P4-1163) REF 
25 7-244-36 VALVE I ELECTRIC 4-VAY REF 
26 6-5606-22 CAPSCREW SH 3/8 HC x 2 3/4 LG. 8 
27 6-6214-06 LOCKWASHER 3/8 HI-COLLAR 8 
28 6-5205-16 CAPSCREV 5/16 HC x 2 LG. 2 
29 6-6211-05 LOCKWASHER 5/16 2 
30 6-6201-05 HEX HUT 5/16 HC 2 

DRAWING P4-1288 CIRCUIT I LIFT I SS-624 
PAGE 25A NUMBER NUMBER 



oT/lT 0 

o lIFT 0 

o 0 

PAGE 
26 NlMBER· 

12 

CIRCUIT I 800ft I SS-624 

2 10 

DRAWING 
NUMBER 

BOOM 
CYl. 

P4-1201 



I TEll NUIIDER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

1 6-7005-196 HOSE I 10 x 10 x 98 LG. 2 
2 6-7134-320 HOSE I 10 x 10 x 160 LG. 1 
3 6-7014-25 HOSE I 08 x 10 x 12.5 LG. 1 
4 6-7134-34 HOSE I 10 x 10 x 17 LG. 1 
5 6-6477-07 FITTING I 10 .lIC DH-UNION 90 2 
6 6-6481-07 FITTING I 10 .lIC SW-RN-TEE 1 
7 6-6452-16 FITTING I 06 OR x 08 .lIC 45 1 
8 6-6453-12 FITTING I 10 OR x 10 .lIC 90 1 
9 6-6457-05 FITTING I 06 OR PLUG 1 

10 6-6450-16 FITTING I 10 OR x 10 .lIC STR 1 
11 6-6453-13 FITTING I 12 OR x 10 .lIC 90 2 
12 7-2_-01 VALVE I 3 SECTION (SEE P4-1163) REF 
13 4-1187 CYLINDER I Booll REF 
14 7-234-03 VALVE I 1I0TION (SEE P3-1096) REF 
15 6-5606-22 CAPSCREW SH 3/8 NC x 2 3/4 LG. 4 
16 6-6214-06 LOCKWASHER 3/8 NC HI-COLLAR 4 
17 6-6252-19 HOSE CLAIIP 4 

DRAWING P4-1201 CIRCUIT I Booll I SS-624 PAGE 26A 
NLmBER NUMBER 



PAGE 
27 NUt18ER 

U 
I a.. 

r<>: Q ---- --I--
I 
I 
1[!2 

~~~~I?I 

CIRCUIT I TILT I SS-624 DRAWING 
NUMBER P4-1221 



DRAWING 
NUMBER 

ITEIl NUIIBER 

1 4-1178 
2 7-234-81 
3 6-5606-22 
4 6-6214-86 
5 7-234-82 
6 6-5606-14 
7 6-6453-84 
8 6-6453-89 
9 6-6453-86 

18 6-6458-12 
11 6-6477-87 
12 6-6488-87 
13 6-6458-15 
14 6-6458-17 
15 6-6458-85 
16 6-7822-68 
17 6-7002-26 
18 6-7083-48 
19 6-7814-68 
2CiJ 6-7814-312 
21 6-7034-388 
22 6-7025-36 
23 6-7002-26 
24 7-208-81 
25 7-244-36 
26 7-234-84 
27 7-292-85 
28 6-5288-48 
29 6-6281-08 
30 6-6211-88 
31 6-7025-44 
32 6-6450-16 
33 6-6485-83 
34 7-234-SCiJ 
35 6-7082-58 
36 6-6453-84 

P4-1221 

DESCRIPTION 

CYLINDER 1 TILT 
VALVE 1 1I0TIOH (SEE P3-1897) 
CAPSCREW SH 3/8 HC x 2 3/4 LG. 
LOCKWASHER 3/8 HI-COLLAR 
VALVE 1 1I0TIOH (SEE P3-1098) 
CAPSCREW SH 3/8 HC x 1 3/4 LG. 
FITTING 1 06 OR x 84 3IC 90 
FITTING 1 08 OR x 88 3IC 90 
FITTING 1 06 OR x 06 3IC 98 
FITTING 1 08 OR x 08 3IC STR 
FITTING 1 10 3IC BB-UNION 90 
FITTING 1 10 3IC SW-BR-TEE 
FITTING 1 08, OR x 10 3IC STR 
FITTING 1 12 OR x 10 3IC STR 
FITTIHG 1 06 OR x 84 3IC STR 
HOSE 1 84 x 84-90 x 30 LG. 
HOSE 1 84 x 04 x 13 LG. 
HOSE 1 06 x 06 x 20 LG. 
HOSE 1 88 x 10 x 30 LG. 
BOSE 1 08 x 10 x 156 LG. 
HOSE 1 08 x 10-98 x 190 LB. 
HOSE 1 10 x 10-98 x 18 LB. 
HOSE 1 04 x 04 x 13 LG. 
VALVE 1 3 SECTIOH (SEE P4-1163) 
VALVE 1 ELECTRIC 4-WAY 
VALVE 1 DUAL CHECK (SEE P3-1180) 
HOSE REEL ASSEIIBLY 
CAPSCREW 1/2 HC x 5 LG. 
HEX HUT 1/2 HC 
LOCKWASHER 1/2 
HOSE 1 10 x 10:""98 x 22 LB. 
FITTING 1 10 OR x 18 JIC STR 
FITTING 1 10 OR x 10 JIC FEII.SW. 
VALVE 1 TILT LIIIITER 
HOSE 1 84 x 84 x 25 LB. 
FITTING 1 06 OR x 84 JIC 98 

CIRCUIT 1 TILT 1 SS-624 

REQD 

REF 
REF 

4 
8 

REF 
4 
6 
1 
2 
5 
2 
2 
2 
2 
2 
1 
1 
1 
2 
2 
2 
1 
2 

REF 
REF 
REF 
REF 

2 
2 
2 
1 
1 
1 

REF 
REF 
REF 

PAGE 
NUMBER 27A 



RH FRONT 
eTE'ERJNG 
CYLINDER 

LH FRONT 
STEERING 
CYLINDER 

28 PAGE 
NUI18ER 

CYl.:-I EXHAUST 

J-i 
PRE5SURE~~ 

ICYL-.2 
I 
I 
I 
1'5 I 
I 

RH REAR 
STEERING 
CYLINDER 

16 

M-----,I'--I-----'il<;lt---~~------=-----~. LH~EA~R~ 
STEERING 
CYLINDER 

3 
CONTROL 

BLOCK ASSEMBLY 

10 

CIRCUIT I STEERING I 55-624 

TANK 

19 

DRAWING 
NUMBER 

p 

P4-1202 



DRAWING 
NUMBER 

lTD NUIIBER 

1 6-6453-86 
2 6-6455-85 
3 6-6458-12 
4 6-6453-89 
5 6-6458-15 
6 6-7823-62 
7 6-7813-158 
8 6-7_3-194 
9 6-7C1C13-136 

18 7-234-49 
11 6-7C1C14-124 
12 6-7C1C14-326 
13 6-7C1C15-288 
14 7-122-81 
15 7-217-81 
16 7-229-214 
17 6-6458-89 
18 6-7C1C13-96 
19 6-6425-18 
28 7-229-215 

P4-1282 

DESCRIPTION 

FITTING I 86 OR x 86 JIC 98 
FITTING I 86 OR x CI6 JIC RN-TEE 
FITTING I CIS OR x CIS JIC STR 
FITTING I 88 OR x 88 JIC 9CI 
FITTING I CIS OR x 18 JIC STR 
HOSE I CI6 x CI6-9CI x 31 LG. 
HOSE I 86 x CIS x 79 LG. 
HOSE I CI6 x CI6 x 97 LG. 
HOSE I CI6 x CI6 x 68 LG. 
CONTROL BLOCK 
HOSE I CI8 x CIS x 62 LG. 
HOSE I CI8 x 88 x 163 LG. 
HOSE I 18 x 18 x 144 LG. 
STEERING ORBITRAL 
SELECTOR VALVE 
CYLINDER I RH FRT & LH REAR 
FITTING I 88 OR x 86 JIC STR 
HOSE I CI6 x 86 x 48 LG. 
FITTING I 12 NPT x 18 JIC STR 
CYLINDER I LH FRT & RH REAR 

CIRCUIT I STEERING I 55-624 

RmD 

4 
4 
4 
1 
1 
4 
1 
1 
1 

REF 
1 
1 
1 

REF 
REF 
REF 

3 
1 
1 

REF 

PAGE 
NUMBER 28A 



B LIFT UP 

6 

B 
BOOM OUT 

10 

B BOOM IN 
B--..... 

• BOOM+-
CONTROL 

.TILT ..-BLOCK 

-+-LIFT-+-.. ... 

8 

29 PAGE 
NUtU£R CIRCUIT I 4-WAY COBTROLLER I SS-624 

III 

III 

TANK 

DRAWING 
NUMBER 

9 

.3 

/I 

P4-12C13 



DRAWING 
NUMBER 

I TEll NUIIBER 

1 6-6450-05 
2 6-6450-08 
3 6-6482-05 
4 6-6453-04 
5 6-6426-10 
6 7-200-02 
7 7-234-49 
8 6-7002-260 
9 6-7003-124 

10 6-7003-44 
11 6-7003-150 
12 7-198-81 
13 6-6457-05 
14 7-200-81 
15 7-244-36 
16 6-5204-12 
17 6-6211-04 
18 6-6212-04 
19 6-6450-09 

DESCRIPTION 

FITTING I 06 OR x 04 JIC STR 
FITTING I 06 OR x 06 JIC STR 
FITTING I 06 JIC TEE 
FITTING I 06 OR x 04 JIC 90 
FITTING I 08 NPT x 06 JIC 45 
CONTROLLER I 4-WAY (SEE Pl-1081) 
CONTROL BLOCK 
HOSE I 04 x 04 x 138 LG. 
HOSE I 06 x 06 x 62 LG. 
HOSE I 06 x 06 x 22 LG. 
HOSE I 06 x 06 x 75 LG. 
ACTUATOR I BRAKE (SEE Pl-1069) 
FITTING I 06 OR HEX HD PLUG 
VALVE I 3 SECTION (SEE P4-1163) 
VALVE I ELECTRIC 4-WAY 
CAPSCREW 1/4 HC x 1 1/2 LG. 
LOCKWASHER 1/4 
FLATWASHER 1/4 
FITTING I 08 OR x 06 JIC STR 

P4-1283 CIRCUIT I 4-WAY COHTROLLER I SS-624 

REQD 

6 
1 
1 
4 
1 

REF 
REF 

5 
1 
1 
1 

REF 
1 

REF 
REF 

4 
4 
4 
1 

PAGE 
NUMBER 29A 



LH SWAY 
CYLINDER 

14,15, I 

21.22.1 

38 PAGE 
NLJI18ER 

CONTROL 
BLDCK 

13 

CIRCUIT I SWAY I SS-624 

R.H. SWAY 
CYLINDER 

7 

1.14,/5 

10 

DRAWING 
NUMBER 

./9,20 

P4-1284 



• 

ITEK KUNDER DESCRIPTION RmO 
---- ------------ --------------------------------- ----

1 7-234-04 VALVE I DUAL CHECK (SEE P3-1100) REF 
2 6-6453-04 FITTING 106 OR x 04 JIC 90 2 
3 6-6452-19 FITTING I 06 OR x 04 JIC 45 2 
4 6-6454-06 FITTING I 08 OR x 08 JIC BR-TEE 2 
5 6-6450-06 FITTING I 08 OR x 04 JIC 5TR 2 
6 6-6453-09 FITTING I 08 OR x 08 JIC 90 2 
7 4-1044 CYLINDER I SWAY (SEE P4-1044) REF 
8 6-7002-56 HOSE I 04 x 04 x 28 LG. 4 
9 6-7004-36 HOSE I 08 x 08 x 18 LG. 2 

10 6-7033-296 HOSE I 06 x 08-90 x 148 LG. 2 
11 1-1892 RESTRICTOR FITTING 2 
12 1-1093-2 RESTRICTOR PLUG (.060) 2 
13 6-7_3-36 HOSE I 06 x 06 x 18 LG. 2 
14 6-6211-05 LOCKWASHER 5/16 4 
15 6-5205-14 CAPSCREW 5/16 NC x 1 3/4 LG. 4 
16 6-6458-08 FITTING I 06 OR x 06 .JIC STR 6 
17 7-244-31 VALVE I ELECTRIC REF 
18 7-234-49 CONTROL BLOCK REF 
19 6-5204-04 CAPSCREW 1/4 NC x 1/2 LG. 4 
20 6-6211-04 LOCKWASHER 1/4 4 
21 6-5205-20 CAPSCREW 5/16 HC x 2 1/2 LG. 3 
22 6-6211-05 LOCKWASHER 5/16 3 

i 
I 

DRAWING P4-12M CIRCUIT I SWAY I SS-624 PAGE 3aA NUMBER NUMBER 



LH REAR 
WHEEL BRAKE 

2 

II 

8'-~ 

4 

8 

RH REAR 
WHEEL BRAKE 

31 PAGE 
NUttBER 

I I 
I 
I 
~ 

CLUTCH 
CUT-OFF 

13 4 

CIRCUIT / BRAKE / 55-624 

1/ 

4 

CONTROL 
SlDCK 

2 

2 

DRAWING 
NUMBER 

LH FRONT 
WHEEL BRAKE 

RH FRONT 
WHEEL BRAKE 

P4-128S 



DRAWING 
NUMBER 

ITEII NUIIBER 

1 6-6458-86 
2 7-229-217 
3 1-2014 
4 6-6482-03 
5 6-6427-03 
6 6-6432-03 
7 7-198-01 
8 6-7022-94 
9 7-256-25 

10 6-7_2-1_ 
11 6-7_2-180 
12 6-7_2-50 
13 6-7082-144 
14 6-7_2-34 
15 6-7052-1M 
16 6-7_2-138 
17 6-7_2-180 
18 7-234-49 
19 7-198-37 
20 6-5204-(16 
21 6-6211-04 
22 6-6212-84 
23 6-6201-04 
24 6-6452-19 

P4-12C15 

DESCRIPTION 

FITTING I as OR x 04 JIC STR 
FITTING I WITH AXLE 
FITTING I ACCU"ULATOR 
FITTING I 04 JIC TEE 
FITTING I 82 NPT x 04 JIC 90 
FITTING I 02 NPT x 04 JIC RN-TEE 
ACTUATOR I BRAKE (SEE P1-1069) 
HOSE I 04 x 04-90 x 47 LG. 
ACCU"ULATOR I BRAKE 
HOSE I 04 x 04 x sa LG. 
HOSE I 04 x 04 x 90 LG. 
HOSE I 04 x 84 x 25 LG. 
HOSE I 04 x 04 x 72 LG. 
HOSE I 04 x 04 x 17 LG. 
HOSE I 04-90 x 04-90 x 50 LG. 
HOSE I 04 x 04 x 65 LG. 
HOSE I 04 x 04 x 90 LG. 
CONTROL BLOCK 
BRAKE TWIST LOCK 
CAPSCREW 1/4 NC x 3/4 LG. 
LOCKWASHER 1/4 
FLATWASHER 1/4 
HEX NUT 1/4 NC 
FITTING I 86 OR x 04 JIC 45 

CIRCUIT I BRAKE I SS-624 

REQD 

2 
REF 

1 
4 
3 
1 

REF 
4 

REF 
1 
1 
1 
1 
1 
1 
1 
1 

REF 
REF 

2 
2 
2 
2 
1 

PAGE 
NUMBER 31~ 



32 

TO ENGINE FUEL RETURN L1NEl~ ....... 

12 

FUEL TANK 

10 

lTD NUIIBER DESCRIPTION REQD 

1 7-272-82 
2 6-6423-18 
3 6-6423-88 
4 6-6252-81 
5 6-6423-87 
6 6-6422-81 
7 6-6424-05 
8 6-9685-544 
9 6-9685-648 

10 6-6488-86 
11 1-1834 
12 7-198-82 
13 6-6427-14 
14 6-6494-84 

FUEL STRAINER 
FITTING I 08 x 06 BRASS HOSE END 
FITTING I 04 x fIG BRASS HOSE END 
HOSE CLAIIP I .6 
FITTING I 82 x 06 BRASS HOSE END 
FITTING I 02 x 02 NPT BRASS ELBOW 
FITTING I 04 x 04 BRASS TUBE END 
HOSE-FUEL 3/8 x 68 LG. 6LOLA 
HOSE-FUEL 3/8 x 80 LG. 6LOLA 
FITTING I aPT FLUSH PLUG 3/4 
TUBE I FUEL LINE 
BLEEDER ASSEIIBLY 
FITTING I 12 NPT x 88 3IC 90 
FITTING I 88 JIC CAP 

PAGE 
NUI1BER CIRCUIT I FUEL I SS-624 DRAWING 

NUMBER 

1 
2 
1 .. 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

P4-1287 



DRAWING 
NUMBER 

ITEII NUBBER 
------------

1 7-236-81 
2 3-1165-1 
3 3-1165-2 
4 6-7886-64 
5 6-7826-52 
6 6-9611-336 
7 6-9611-48(1 
8 6-6413-87 
9 6-6423-18 

18 6-6252-84 
11 6-6458-20 
12 6-6453-15 
13 6-6486-11 
14 6-64(1)6-18 
15 6-6438-84 
16 6-6437-84 
17 6-6427-18 
18 6-5286-88 
19 6-6212-86 
20 6-6201-86 
21 6-6211-86 

P4-12fI6 

18.19.20.21 

3 

.J-J.----14 

10 9 to 9 '6 

DESCRIPTION 
---------------------------------
OIL COOLER 
ftOUNT lOlL COOLER 1 RH 
ftOUNT lOlL COOLER 1 LH 
HOSE 1 12 x 12 x 32 LG. 
HOSE 1 12 x 12-98 x 26 LG. 
HOSE-HEATER 3/4 x 42 LG. 4238S 
HOSE-HEATER 3/4 x 68 LG. 4230S 
FITTING 1 1/2 PIPE NIPPLE 
HOSE ERD 1 12-88 ftALE PIPE 
HOSE CLAftP 1 NO.12 
FITTIHG 1 12 OR x 12 JIC STR 
FITTING 1 12 OR x 12 3IC 98 
FITTING 1 NPT REDUCER 1 x 1/2 
FITTING 1 NPT REDUCER 1 x 3/4 
FITTING 1 88 NPT ELBOW BLK-P 
FITTING 1 88 NPT ST ELB BLK-P 
FITTIHG 1 12 NPT x 12 3IC 98 
CAPSCREW 3/8 NC x 1 LG. 
FLATWASHER 3/8 
HEX NUT 3/8 HC 
LOCKWASBER 3/8 

CIRCUIT lOlL COOLER 1 SS-624 

13 

RmD 

REF 
REF 
REF 

1 
1 
1 
1 
1 
4 
4 
1 
1 
3 
2 
1 
2 
2 

REF 
REF 
REF 
REF 

PAGE 
NUMBER 33 



4 3 

~ CD 

®-
@ 

® 
@ 

34 

3 

ITEII 

1 
2 
3 
4 
5 
6 
7 
8 

PAGE 
NUMBER 

NUIIBER 

2 

[

SET SWAY SPEED 

r SET CONTROL PRESSURE 
G4-400 PSI 

rSET STEERING PRESSURE 
+ G2- 2250 PSI 

GI 
----0 

<D PUMP PRESSURE 

® STEERING PRESSURE 

@ BRAKE ACCUMULATOR 

G3 G4 G2 
rt:Ii--I-- --() Q G> @ CONTROL PRESSURE 

@ nLT PRESSURE 
I I 

B rSET TILT PRESSURE 
G5-/200 PSI 

-.,,~ 

6 

DESCRIPTION REQD 
------------ ---------------------------------
6-6458-85 FITTING I 86 OR x 84 JIC STR 
6-6453-84 FITTING I 06 OR x 84 JIC 90 
7-382-81 PRESSURE CHECK I KALE 
7-382-82 PRESSURE CHECK I FEKALE 
6-7H2-26 HOSE I 84x84x 13 LG. 
6-7H2-42 HOSE I 84 x 84 x 21 LG. 
7-234-49 CONTROL BLOCK 
7-234-58 VALVE I TILT LIIIITER 

CIRCUIT I PRESSURE CHECKS I SS-624 
DRAWING 
NUMBER 

2 
3 
5 
2 
2 
3 

REF 
REF 

P4-1212 



7 

5 

4 

I 

DRAWING 
NUMBER 

ITEII 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 

5 6 7 10 

4 CLUTCH CUT-OFF 
(SEE P4-1205 BRAKE CIRCUIT) 

REV 3RD 2 
NEU NO , FOR ...... - ST 

~p;:a.I-a.:;;;;;a.... 

...----r--FORWARD PRESSURE 

~_~_Ii.I", 3 I 2ND GEAR PRESSURE 

~~6 
~~~9 msa@ti J REVERSE PRESSURE 

'-'-"<3 2 

NEUTRAL START SWITCH 

RUIIBER DESCRIPTIOH REQD 

------------ ---------------------------------
6-7_2-42 HOSE 1 04 x 04 x 21 LG. .1 
6-7082-42 HOSE 1 04 x 04 x 21 LG. 1 
6-6427-03 FITTIHG 1 02 BPT x 04 JIC 90 2 
6-6425-03 FITTIHG 1 02 BPT x 04 JIC STR 2 
1-1019 IIOUHT 2 
6-6422-01 FITTIHG 1 02 x 02 HPT BRASS ELBOW 3 
7-383-01 PRESSURE SWITCH REF 
6-5207-40 CAPSCREW 7/16 BC x 5 LG. 1 
6-6409-01 FITTIHG 1 02 BPT HEX HD PLUG REF 
6-6427-03 FITTIBG 1 02 BPT x 04 JIC 90 REF 
6-621.1-07 LOCKWASHER 7/16 1 

P4-1208 CIRCUIT 1 PRESSURE SWITCH I SS-624 
PAGE 
NUMBER 35 



.-, 
I I 

~-=L: __ -==_~--::.--! " 
\- --...... ,.! ..... 

di -~ ~() (() ~-C) 1\1 
1.:9.fr-=~_'=4?- ~--~ 

2 

IF-I: JOHN DEERE 4039 D~13 

l~l, 4 -1 tP-J1 :: t :iil.~__ ~ 
~ J. 0 Ic· n 1'1 -- I I I ':J I I I 

,'I I ~. !)2 I 'I rT t====ll ~'~. I 

C--'~ il 1 I· !~ ~! 
"'~~ ____ Jl 6, 7 ~_U_.9 i· k __ J 

I TEll 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

PA6E 
NUI18ER 

NUllDER 
------------
7-172-07 
7-172-09 
7-183-18 
1-1024 
6-6406-04 
6-5209-08 
6-6211-09 
6-5204-04 
6-6211-04 
6-6212-04 
1-1094 
6-6286-06 
6-6201-06 

CLARK 
18000 SERIES 

TRANS. 

'--------

DESCRIPTION REQD 
---------------------------------
SENDER 1 TRANS. OIL TEIIP. REF 
SENDER 1 ENGINE WATER TEIIP. REF 
RELAY 1 STARTER REF 
"OUNT 1 STARTER RELAY 1 
FITTING 1 NPT REDUCER 1/2 x 3/8 2 
CAPSCREW 9/16 Ne x 1 LG. 1 
LOCKWASHER 9/16 1 
CAPSCREW 1/4 NC x 1/2 LG. 2 
LOCKWASHER 1/4 2 
FLATWASHER 1/4 2 
GROUND WIRE 1 STARTER RELAY 1 
HEX HUT 10-32 1 
HEX HUT 3/8 NC 1 STARTER 1 

SEHDER ASSEIIBLY 1 SS-624 
DRAWING 
NUMBER P4-1210 



DRAWING 
NUMBER 

15 

,-----, 

I 
---~HSi%_irIH__----L ----

CLARK 
18000 SERIES 

TRANS. 

J:TEII RUIiBER 

1 7-258-85 
2 7-172-85 
3 7-231-82 
4 7-172-81 
5 1-1822 
6 6-6422-81 
7 6-6486-83 
8 6-6484-81 
9 6-6486-81 

18 6-6418-84 
11 6-5286-86 
12 6-6211-86 
13 6-6212-(16 
14 6-6284-82 
15 6-6286-(16 

P4-1289 

DESCRJ:PTJ:OR 

JOHN DEERE 
4039 OF ENG. 

REQD 

SENDER I TRAM. OJ:L PRESSURE REF 
SENDER I ENGINE OIL PRESSURE REF 
PRESSURE SWITCH I HOURKETER REF 
HOURKETER REF 
IIOUNT I HOURllETER 1 
FITTING I 82 x 82 RPT BRASS ELBOW 1 
FITTIHG I NPT REDUCER 3/8 x 1/8 1 
FITTIHG I 82 RPT ELBOW 1 
FITTIHG I HPT REDUCER 1/4 x 1/8 1 
FITTIHG I 1/8 PIPE HIPPLE 1 
CAPSCREW 3/8 HC x 3/4 LG. 2 
LOCKWASHER 3/8 2 
FLATWASHER 3/8 2 
KACHINE SCREW 8-32 x 1/2 LG. 3 
HEX NUT 18-32 1 

SERDER ASSEIIBLY I S5-624 
PAGE 
NUMBER 37 



17 13 5 
9 
8 I 

" 12 10 6 

IIf-
15 

(.9) CYLINDER SEAL KIT 

I TEll NUIIBER 

1 4-1045 
2 3-1015-7 
3 3-1006-15 
4 2-1018-1 
5 7-209-02 
6 7-209-51 
7 7-209-44 
8 7-209-21 
9 7-209-10 

10 7-209-24 
11 7-209-13 
12 7-262-13 
13 6-6206-20 
14 6-5307-18 
15 6-6204-07 
16 6-4512-16 
17 6-6301 
18 6-6302 
19 7-900-02 
20 4-1044 

DESCRIPTION REQD 

TUBE WELDIIENT 1 
ROD WELDIIENT I PISTON 1 
HEAD 1 
PISTON 1 
POLYPAK I PISTON 2 
POLYPAK I ROD 1 
WIPER I ROD 1 
O-RING I PISTON 1 
PARBAK RING I PISTON 1 
O-RING I HEAD 1 
PARBAK RING I HEAD 1 
WEAR RING I 1.50 I.D. 2 
SELF LOCKING NUT 1 1/4 NF 1 
CAPSCREW 7/16 NF x 2 1/4 LG. 6 
HEX HI-NUT 7/16 NF 6 
BRONZE BUSHING 2 
LUBE FITTING 1/8 NPT STR. 2 
LUBE FITTING 1/8 NPT 90 1 
SEAL KIT I CYLINDER REF 
CYLINDER ASSEIIBLY (ITEIIS 1 THRU 18) REF 

16 

38 PAGE 
NUttBER SWAY CYLINDER ASSEIIBLY DRAWING 

NUMBER P4-1044 



16 

DRAWING 
NUMBER 

13 

I TEll NUIIBER 

1 4-1177 
2 3-1815-11 
3 3-1811-225 
4 2-1878 
5 7-174-82 
6 7-289-71 
7 7-289-72 
8 7-289-22 
9 7-289-11 

10 7-289-29 
11 7-209-18 
12 7-262-12 
13 6-6286-24 
14 6-531(1-26 
15 6-6284-18 
16 6-4516-24 
17 6-6383 
18 6-1908-82 
19 7-174-81 
28 7-9M-18 
21 4-1178 

P4-1178 

5 19 " 2 10 

(:l0) CYLINDER SEAL KIT 

DESCRIPTION 

3 6 

1'+ 
15 

REQD 

TUBE WELDftEMT 1 
ROD WELDftENT I PISTON 1 
HEAD 1 
PISTON 1 
WEAR RING I 6.0CI 0.0. 1 
POLYPAK I ROD 1 
WIPER I ROD 1 
O-RING I PISTON 1 
PARBAK RING I PISTON 1 
O-RING I HEAD 1 
PARBAK RING I HEAD 1 
WEAR RING I 2.25 1.0. 1 
SELF LOCKING NUT 1 1/2 NF 1 
CAPSCREW 5/8 NF x 3 1/4 LG. 8 
HEX HI-NUT 5/8 NF 8 
BRONZE BUSHING 2 
LUBE FITTING 1/8 IIPT x 45 1 
SPACER 1 
PISTON SEAL 1 
SEAL KIT I CYLINDER REF 
CYLINDER ASSEftBLY (ITEftS 1 THRU 19) REF 

TILT CYLINDER I SS-624 
PAGE 
NUMBER 39 



ITEII NUIIDER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
28 
21 
22 
23 
24 
25 
26 

4-1188 
3-1015-13 
3-1_7-225 
2-1018-7 
7-209-82 
7-289-71 
7-209-72 
7-209-22 
7-209-11 
7-209-24 
7-289-13 
7-262-12 
6-6206-24 
6-5307-18 
6-6204-07 
6-19fltflt-03 
3-1164-3 
3-1164-1 
3-1164-2 
6-5286-24 
6-6201-06 
6-6211-86 
7-239-85 
7-305-01 
7-980-11 
4-1187 

(25) CYLINDER SEAL KIT 

DESCRIPTION 

TUBE WELDIIENT 
ROD WELDIIENT I PISTON 
HEAD 
PISTON 
POLYPAK I PISTON 
POLYPAK I ROD 
WIPER I ROD 
O-RING I PISTON 
PARBAK RING I PISTON 
O-RING I HEAD 
PARBAK RING I HEAD 
WEAR RING I 2.25 10 
SELF LOCKING NUT 1 1/2 NF 
CAPSCREW 7/16 NF x 2 1/4 LG. 
HEX HI-NUT 7/16 NF 
SPACER 
SIDE PLATE 
PIN 
ROLLER 
CAPSCREW 3/8 NC x 3 LG. 
HEX NUT 3/8 NC 
LOCKWASHER 3/8 
RETAINING RING 
FLANGE BUSHING 
SEAL KIT I CYLINDER 
CYLINDER ASSEIIDLY (ITEIIS 1 THRU 16) 

REQD 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
6 
6 
1 
2 
1 
1 
2 
2 
2 
2 
2 

REF 
REF 

PAGE 
NUI1BER 80011 CYLINDER I 55-624 

DRAWING 
NUMBER P4-1187 



, 

16 

DRAWING 
NUMBER 

2. 22 2.,. 
23 

(25) CYLINDER SEAL KIT 

ITEII NUIIBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

18 
11 
12 
13 
14 
15 
16 
17 
18 
19 
28 
21 
22 
23 
24 
25 
26 

4-1188 
3-1815-12 
3-1894 
2-1818-3 
7-289-84 
7-289-54 
7-289-47 
7-289-22 
7-2(19-11 
7-289-26 
7-289-15 
7-262-87 
6-6286-24 
6-5388-28 
6-6284-88 
6-4516-24 
6-4528-32 
6-6381 
3-1149 
7-198-82 
7-299-05 
7-299-06 
7-299-87 
6-6583-268 
7-980-81 
4-1179 

P4-1179 

DESCRIPTION 

TUBE WELDIIENT 
ROD WELDIIENT I PISTON 
HEAD 
PISTON 
POLYPAK I PISTON 
POLYPAK I ROD 
WIPER I ROD 
a-RING I PISTON 
PARBAK RING I PISTON 
O-RING I HEAD 
PARBAK RING I HEAD 
WEAR RING I 3.80 1.0. 
SELF LOCKING NUT 1 1/2 NF 
CAPSCREW 1/2 NF x 2 1/2 LG. 
HEX HI-NUT 1/2 NF 
BRONZE BUSHING 
BRONZE BUSHING 
LUBE FITTING 1/8 NPT STR. 
SPACER WELDJlEIiT 
BLEEDER ASSEJIBLY 
FITTING la-RING 
TUBE NUT 
FERRULE 
TUBE I 5/8 OD x 32 1/2 LG. 
SEAL KIT I CYLIIIDER 
CYLIIiDER ASSEIIBLY (ITEJlS 1 THRU 19) 

LIFT CYLINDER I SS-624 

RmD 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
6 
6 
1 
1 
2 
1 
1 

REF 
REF 
REF 
REF 
REF 
REF 

PAGE 
NUMBER 41 



42 

ITEif 

1 
2 
3 
4 
5 
6 
7 
8 
9 

PAGE 
NUr1BER 

8 

3 

5 

8 

NUIIBER 
------------
7-234-15 
7-234-13 
7-234-37 
7-234-16 
7-234-59 
7-234-30 
7-234-29 
7-234-31 
7-234-49 

7 

4 

DESCRIPTION 

6 

9 
ASSEMBLY 

(ITEMS 1-5) 

---------------------------------
CARTRIDGE / REDUCING 
CARTRIDGE / REDUCING-RELIEVING 
CARTRIDGE / NEEDLE 
CARTRIDGE / CHECK 
BODY 
SEAL KIT 
SEAL KIT 
SEAL KIT 
COHTROL BLOCK ASSY (ITEIIS 1 THRU 5) 

REQD 

1 
1 
1 
1 
1 
1 
1 
2 
1 

CONTROL BLOCK ASSEIIBLY / SS-624 DRAWING 
NUMBER P4-1233 



DRAWING 
NUMBER 

8 

ITEK NUKBER 
------------

1 7-244-36 
2 7-244-35 
3 7-244-43 
4 7-244-42 
5 6-5204-12 
6 6-6211-04 
7 6-6212-04 
8 7-244-34 
9 7-244-41 

P3-1179 

.1.---5 

~ -6 
I 

®--7 
I 
I 
I 

ASSEMBLY 
ITEMS 2,3.4 

DESCRIPTION 
---------------------------------
ELECTRIC VALVE ASSY / 4-WAY 
VALVE BODY 
COIL / DIH 
CARTRIDGE 
CAPSCREW 1/4 HC x 1 1/2 LG. 
LOCKWASHER 1/4 
FLATWASHER 1/4 
SOLEHOID CARTRIDGE ASSY 1 DIH 
SEAL KIT 

ELECTRIC VALVE 1 4-WAY 

REQD 

1 
1 
1 
1 
2 
2 
2 

REF 
1 

PAGE 
NUMBER 

2 

43 



44 

:2 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

PAGE 
NUt1BER 

NUMBER 
------------
7-234-01 
7-234-16 
7-234-19 
7-234-25 
7-234-32 
7-234-29 
7-234-31 
6-5606-22 
6-6214-06 

7 

DESCRIPTION 

I ASSEMBLY 
ITEMS 2,3,"1;5 

REQD 
---------------------------------
KOTION VALVE ASSEKBLY 1 
CARTRIDGE 1 CHECK 1 
CARTRIDGE 1 COUNTERBALANCE 1 
BODY 1 
O-RING 1 
SEAL KIT 1 
SEAL KIT 1 
CAPS CREW SH 3/8 NC x 2 3/4 LG. 4 
LOCK WASHER 3/8 HI-COLLAR 4 

KOTION VALVE 1 HEAD TILT CYLINDER DRAWING 
NUMBER P3-1097 



DRAWING 
NUMBER 

lTD HUIIBER 
------------

.1 7-234-02 
2 7-234-.16 
3 7-234-24 
4 7-234-32 
5 7-234-3.1 
6 6-5606-.14 
7 6-6214-06 

DESCRIPTIOH 

I ASSEMBLY 
ITEMS 2,3,Lf-

REQD 
---------------------------------
IIOTIOH VALVE ASSEIIBLY .1 
CARTRIDGE 1 CHECK .1 
BODY 1 
O-RIHG 1 
SEAL KIT 1 
CAPSCREW SH 3/8 HC x 1 3/4 LG. 4 
LOCK WASHER 3/8 HI-COLLAR 4 

P3-.1098 IIOTIOH VALVE 1 BASE TILT CYLIHDER 
PAGE 
NUMBER 45 



46 

ITEK 

1 
2 
3 
4 
5 
6 
7 

PAGE 
NUI18ER 

HUKBER 
------------
7-234-03 
7-234-22 
7-234-23 
7-234-32 
7-234-30 
6-5606-22 
6";'6214-06 

DESCRIPTIOH 

I ASSEMBLY 
ITEMS 2,3,'+ 

REQD 
---------------------------------
KOTIOH VALVE ASSEKBLY 1 
CARTRIDGE 1 COUHTERBALAHCE 1 
BODY 1 
O-RIHG 1 
SEAL KIT 1 
CAPSCREW SH 3/8 HC x 2 3/4 LB. 4 
LOCK WASHER 3/8 HI-COLLAR 4 

KOTIOH VALVE 1 BOOK CYLIHDER DRAWING 
NUMBER P3-1096 



2 

DRAWING 
NUMBER 

lTD HUIlDER 
------------

1 7-234-04 
2 7-234-18 
3 7-234-21 
4 7-234-29 
5 6-6211-05 
6 6-5205-14 

P3-1100 

5 

I ASSEMBLY ITEMS 2,3 

DESCRIPTIOH 
---------------------------------
DUAL PILOT CHECK VALVE ASSY 
CARTRIDGE 1 PILOT CHECK 
BODY 
SEAL KIT 
LOCKWASHER 5/16 
CAPSCREW 5/16 HC x 1 3/4 LG. 

DUAL PILOT CHECK VALVE 

REQD 

1 
2 
1 
2 
2 
2 

PAGE 
NUMBER 47 



48 

ITEM 

1 
2 
3 
4 
5 
6 
7 

PAGE 
NlJI1BER 

NUMBER 
------------
7-244-31 
7-244-40 
7-244-17 
7-244-18 
7-244-19 
7-244-44 
7-244-24 

DESCRIPTION 

I ASSEMBLY 
ITEMS 2-7 

---------------------------------
ELECTRIC VALVE ASSY I 4-WAY 
COIL I DIN 
SPOOL 
VALVE BODY 
END CAP 
BRACKET ASSEllBLY 
TUBES & PIN I SPOOL ACTUATING 

REQD 

1 
2 
1 
1 
2 
1 
1 

ELECTRIC VALVE I 4-VAY DRAWING 
NUMBER 

5 

P3-1178 



2 

'-====-;;- 14 - 13 

ITEII NUIlBER DESCRIPTION RmD 
I ------------ ---------------------------------

1 7-122-06 SEAL I 1 INCH ID 1 
2 7-122-07 RETAINING RING 1 
3 7-122-08 BUSHING I SEAL GLAND 1 
4 7-122-{19 SEAL I 1 7/8 INCH ID 1 
5 7-122-10 SEAL I QUAD RING I 1 1/16 ID 1 
6 7-122-11 NEEDLE BEARING KIT 1 
7 7-122-12 RACE I BEARING 2 
8 7-122-13 BEARING I THRUST 1 
9 7-122-14 SET SCREW 1 

10 7-122-15 SEAL I 3/8 INCH ID 1 
11 7-122-16 SEAT I CHECK BALL 1 
12 7-122-17 SEAL I 5/16 INCH ID 1 
13 7-122-18 BALL CHECK 1 
14 7-122-19 RETAINER I BALL CHECK 1 
15 CONTROL PARTS ASSEIlBLY 1 
16 HOUSING --------- WITH I TEll 15 1 
17 CONTROL SLEEVE -- WITH I TEll 15 1 
18 CONTROL SPOOL --- WITH ITEIl 15 1 
19 7-122-20 CENTERING SPRIHG 6 
20 7-122-21 PIN I CEliTERING 1 
21 7-122-22 SEAL 3 
22 7-122-23 SPACER PLATE 1 
23 7-122-24 DRIVE 1 
24 7-122-25 GEROTOR 1 
25 7-122-26 SPACER 
26 7-122-27 END CAP 1 
27 7-122-28 CAPSCREW 7 
28 7-122-29 SEAL KIT I ITEIlS 1,4,5,10,12,21 REF 

DRAWING 7-122-01 ORBITRAL ASSEIlBLY 
PAGE 49 

NUMBER Pl-1039 NUMBER 



PAGE 
sa NUt18ER 

\ 

:f"" - o -

\ 
\ 

\ 
\ 

-

7-217-01 SELECTOR VALVE ASSY 

1--

\ ~ 

~~ 
\ <\ 

DRAWING 
NUMBER P4-1162 



ITEJI NUIlBER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

1 7-217-02 BODY 1 
2 7-217-03 CAP 1 
3 7-217-04 DISC / SUB-ASSEIlBLY 1 
4 7-217-07 SHAFT 1 
5 7-217-08 WASHER / SHAFT 1 
6 7-217-27 SHEAR SEAL 4 
7 7-217-28 WASHER 4 
8 7-217-11 STOP PLATE 1 
9 7-217-12 HANDLE SUB-ASSEKBLY 1 

10 7-217-16 BEARING / RACE 1 
11 7-238-01 BEARING 1 
12 7-217-17 BUSHING / DETENT 2 
13 7-217-18 SPRING / DETERT 2 
14 7-217-19 BALL / DETERT 2 
15 6-6236-04 STOP PIN 1 
16 6-5605-08 CAPS CREW SH 5/16 NC x 1 LG. 4 
17 7-217-20 WASHER / HANDLE 1 
18 6-6206-04 STOP NUT 1 
19 7-217-21 O-RING / BODY & CAP 1 
20 7-217-22 O-RING / SHAFT 1 
21 7-217-23 O-RING / SEAL 4 
22 7-217-24 BACK-UP RING / SHAFT 1 
23 7-217-25 BACK-UP RING / SEAL 8 
24 7-217-26 SEAL KIT (ITEIlS 6.7.19.20.21.22,23) REF 

DRAWING 
P4-1162 

PAGE 50A NUMBER 7-217-01 SELECTOR VALVE ASSY NUMBER 



51 

4~ 

ITEII 

1 
2 
3 
4: 

PAGE 
NUf1BER 

3 

2 

IIUIlBER DESCRIPTIOH REQD 
------------ ---------------------------------
7-256-24 BEAD 
7-256-85 ELEIlEliT a. O-RIHG 
7-256-83 GAGE 
7-256-23 FILTER ASSEIlBLY 

7-256-23 RETURII FILTER ASSY DRAWING 
NUMBER 

1 
1 
1 
1 

P1-1868 



DRAWING 
NUMBER 

(7) INDICATOR SEAL KIT 

I TEll HUIlBER DESCRIPTIOH 
------------ ---------------------------------

1 7-256-17 HEAD ASSEKBLY 
2 7-256-18 BY-PASS VALVE 
3 7-256-04: ELEKEHT &. O-RIHG 
4: 7-256-19 O-RIHG / BOWL 
5 7-256-20 BOWL 
6 7-256-21 DRAIH PLUG & O-RIHG 
7 7-256-22 SEAL KIT / IHDICATOR 

P2-1089 7-256-16 PRESSURE FILTER ASSY 

I 

REQD 

1 
1 
1 
1 
1 
1 

REF 

PAGE 
NUMBER 52 



53 PAGE 
NUI1BER 7-198-01 BRAKE VALVE ASSEKBLY DRAWING Pl-1069 

NUMBER 



ITEII NUIIBER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

1 7-198-09 RING 1 
2 7-198-20 BOOT 1 
3 7-198-04 PISTON 1 
4 SHIll I I TEllS 25-28 
5 7-198-10 SPRING 1 
6 SPRING I NOT USED THIS IIODEL 
7 7-198-21 O-RING 1 
8 7-198-11 RETAINER RING 1 
9 7-198-22 WASHER 1 

10 7-198-12 PISTON 1 
11 7-198-13 CUP 1 
12 7-198-14 SPRING 1 
13 7-198-30 HOUSING 1 
14 7-198-15 O-RING 1 
15 7-198-35 VALVE & BALL ASSEIIBLY 1 
16 7-198-27 GUIDE 1 
17 7-198-17 SPRING 1 
18 7-198-16 SPACER SHEEVE 1 
19 7-198-28 WASHER 1 
20 7-198-18 CUP 1 
21 7-198-29 BACK-UP RING 1 
22 7-198-19 O-RING 1 
23 7-198-31 PLUG 1 
24 
25 7-198-05 SHIll I AS REQD 
26 7-198-06 SHIll I AS REQD 
27 7-198-07 SHIll I AS REQD 
28 7-198-08 SHIll I AS REQD 
29 
30 7-198-36 KIT-ITEIIS 1,2,7,11,14,18,20,21,22 

DRAWING 
P1-1069 7-198-01 BRAKE VALVE ASSEIIBLY 

PAGE 
53A NUMBER NUMBER 



~ 

U 
::u 

-..J 
I 

tlI 
-..J 
I 

S ... 
:5 
tJ • 

~ 

I 
~i 3» 
mE 
~ ... 
~ 

62 ~ 52 
58 ~53 ( X *5?~ *51/

0 

65 
ASSEMBLY 

(ITEMS 62,63,64) 

5?'" 5:-,~~' ..;1 ~'If.ffT'"48 
''V'/ 6 :>.. / 49 '" 

8 ~ ~ 

lI<38-::-i tf*56 ~46 
*67 l:'A.. 37 ~~5 44 ">1 .~ 43* 41* 

~20 29 29~ 28 2 33.34 v..... ~ "~4 / 
14 ~21 28~8 ~27 5 -" ~ .... 61 60 

2 
4c?'rx:: 39 

+-22 * , ...... ~ \. /I .0<.... C).. : ~~ _ I ~ 36* \ 
I 26 ~~ -- 73* 

: *23 ~,J~" 32 
I~~~ 
~~2527 30* 

~,~ 
~ ....... ___ ~::> .... 13 A 24 
1-............ 7. 9 ,~",,.,......... 
3 5* *6' 7"< 69 72* ")(l 70 ' 

71> 

(74) * OVERHAUL KIT 



~ 

ITO NUIISER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

1 7-257-10 SUPPORT 1 
2 7-257-59 SPACER 1 
3 7-257-11 O-RING 1 
4: 7-257-12 SNAP RING 1 
5 7-257-13 SEAL 1 
6 7-257-14: FITTING 8 
7 7-257-15 O-RING 8 
8 7-257-16 SPRING 8 
9 7-257-17 DISK 8 

10 7-257-18 GUIDE 8 
11 7-257-19 VALVE SEAT 8 
12 7-257-21 HOUSING 1 
13 7-257-20 VALVE 8 
14 7-257-22 PLUG 8 
15 7-257-60 O-RING 8 
16 7-257-23 SHIELD I SET OF 8 1 
17 7-257-24: PIN 8 
18 7-257-25 SPRING I SET OF 8 1 
19 7-257-26 PISTON 8 
20 7-257-80 FITTING 1 
21 7-257-81 ORIFICE 1 
22 7-257-77 O-RING 1 
23 7-257-27 O-RING 1 
24: 7-257-28 BEARING CUP 2 
25 7-257-29 BEARING CONE 2 
26 7-257-30 SPACER 2 
27 7-257-31 THRUST WASHER 2 
28 7-257-32 WASHER 3 
29 7-257-35 REEDLE ROLLER 50 
30 7-257-33 RIRG 1 
31 7-257-61 SIIAFT 1 
32 7-257-79 BEARIRG RACE 1 
33 7-257-36 SHIll I .006 
34 7-257-37 SHIll I .010 
35 7-257-62 O-RIRG 1 
36 7-257-74 O-RIRG 4: 
37 7-257-63 HOUSIRG 1 
38 7-257-46 O-RIRG 1 
39 7-257-50 LOCK RUT 1 
4:0 7-257-49 SCREW 1 
41 7-257-4:3 O-RIRG 1 
42 7-257-68 ADAPTER 1 
43 7-257-15 O-RIRG 1 
44: 7-257-67 WASHER 1 
45 7-257-75 SPRIRG 1 
46 7-257-66 SPRIRG 1 
47 7-257-65 GUIDE 1 
48 7-257-76 DRAIN PLUG 1 
49 7-257-77 O-RIRG 1 
50 7-257-42 DRAIR PLUG 2 
51 7-257-43 O-RIHG 2 
52 7-257-78 CAPSCREW 3 
53 7-257-69 FITTIRG PLUG 1 
54: 7-257-43 O-RIE 1 

DRAWING P4-1123 7-257-')1 HYD. PUIIP ASSEIIBLY 
PAGE 54A NUMBER NUMBER 



I TEll 
----
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 

S4B PAGE 
NUt1BER 

NUIlBER DESCRIPTION 
------------ ----------------------------------------- VALVE (WITH ITEII 68 ONLY) 
7-257-70 O-RING 
7-257-73 SHIll 
7-257-71 VALVE 
7-257-72 SPRING 
7-257-64 CAPSCREW 
7-257-40 WASHER 
7-244-12 COIL I HEAVY DUTY I 12 VDC 
7-244-08 CARTRIDGE I N.D. 
7-244-04 SEAL KIT 
7-244-13 SOLENOID VALVE ASSEIIBLY I N. O. 
7-257-83 O-RING 
7-257-70 O-RING 
7-257-88 CONTROL VALVE ASSY (ITEIIS 39-59) 
7-257-85 CAPSCREW 
7-257-86 COVER 
7-257-87 CAPSCREW 
7-257-82 O-RING 
7-257-89 O-RING 
7-257-90 SEAL OVERHAUL KIT 

7-257-01 HYD. PUKP ASSEKBLY DRAWING 
NUMBER 

REQD 
----

1 
3 
3 
1 
1 
4 
4 
1 
1 
1 
1 
1 
1 
1 
4 
1 
4 
1 
1 

REF 

P4-1123 



NOTES 

PAGE 
NUMBER 54C 



55 PAGE 
NUttBER 

, 
I 
I I 

I I I 
i I· I 
. I L~~ 
~~ '/W 

.~ 

HANDLE ASSEKBLY I 4-WAY CONTROLLER DRAWING 
NUMBER Pl-leSl 



r--- ------ --

I TEll NUIIDER DESCRIPTION REQD 
---- ------------ --------------------------------- ----

1 LEVER 1 
2 7-288-17 WIRE 1 
3 7-288-18 WIRE CLAKP 2 
4 7-288-16 HUT 1 
5 7-288-89 SEALING CAP 1 
6 7-288-18 LOCK RING 1 
7 7-288-07 SWITCH 1 
8 7-288-72 SWITCH KOUNTING RING 1 
9 7-288-11 SCREW 2 

18 7-288-12 SCREW 2 
11 7-288-14 HANDLE I 2 PARTS 1 
12 7-288-13 NUT 2 
13 7-280-85 BELLOWS 1 
14 7-288-19 CLAKPING RING 1 

I 

DRAWING HANDLE ASSEIIBLY I 4-WAY CONTROLLER PAGE 
55A. NUMBER Pl-1881 NUMBER 



PAGE 
56 NUt1BER 7-288-81 3 SECTION !lAIN VALVE I 

DRAWING 
NUMBER 



DRAWING 
NUMBER 

ITER RURBER DESCRIPTION REQD 

1 7-200-40 
2 7-200-41 
3 7-200-50 
4 7-200-43 
5 7-200-44 
6 7-200-45 
7 7-200-46 
8 7-200-39 
9 7-200-37 

10 7-200-38 
11 7-200-36 
12 7-200-35 
13 7-200-48 
14 7-200-49 
15 7-200-42 
16 7-200-51 
17 7-200-52 
18 7-200-53 
19 7-200-57 
20 7-200-59 
21 7-200-60 
22 7-200-54 
23 7-200-55 
24 7-200-56 
25 7-200-58 
26 7-200-73 
27 7-200-61 
28 7-200-62 
29 7-200-63 
30 7-200-64 
31 7-200-65 
32 7-200-66 
33 7-200-67 
34 7-200-68 
35 7-200-69 
36 7-200-70 
37 7-200-71 
38 7-200-74 
39 7-200-75 
40 7-200-76 
41 7-200-77 
42 7-200-79 
43 7-200-47 
44 7-200-78 

P4-1163 

IHLET SECTION 1 
COHTROL SECTION 1 
SPACER 6 
BRACKET I SUPPORT 2 
TIE ROD 3 
FLANGE NUT 6 
BRACKET I KOUHTING 2 
PLUG 2 
O-RIHG (U-TYPE) 3 
ADAPTER 1 
BACK-UP RING 1 
O-RING 1 
O-RING 6 
O-RING 2 
OUTLET SECTION 1 
HVP CARTRIDGE (250 BAR) 1 
O-RING 7 
PLUG 1 
SPRING 6 
CAP I SPRING CENTERING 6 
SPRING I CENTERING 6 
O-RING 6 
O-RING 6 
SEAL INSERT I END CAP 6 
ADJUSTING STEK I SPOOL 6 
END CAP I SPOOL 6 
FLANGE NUT 6 
WASHER 12 
SCREW 12 
PLUG 3 
O-RING 3 
SPRING 3 
POPPET 3 
BACK-UP RIHG 6 
O-RING 6 
V-PLUG 6 
SPOOL 3 
SPRING KIT (ITEKS 19,20,21) REF 
END CAP ASSY (ITEKS 22 THRU 29) REF 
CHECK VALVE ASSY (ITEKS 30 THRU 33) REF 
V-PLUG ASSY (ITEKS 17,34,35,36) REF 
TIE ROD KIT (ITEKS 3 THRU 7) REF 
PLUG KIT I HVP CART. (ITEKS 17 & 18) REF 
PLUG KIT (ITEKS 8 & 9) REF 

7-200-01 KAIN VALVE I 3 SECTION 
PAGE 
NUMBER 56A 



2 

6 

10 
ASSEMBLY 

(ITEMS 1- 9) 

(II) REPAIR KIT (ITEMS 2,5,6) 

ITEII HUIIBER 

1 --------
2 --------
3 --------
4 --------
5 --------
6 --------
7 --------
8 --------
9 --------

10 7-198-37 
11 7-198-38 

57 PAGE 
NUI"I8ER 

DESCRIPTIOH REQD 

LOCK BODY 
PUSH ROD ASSEIIBLY 
.JAil aUT 
LOCKWASHER 
DASH PLATE 
TWIST KNOB ASSEIIBLY 
1I0UHTIaG BRACKET 
PRESSURE SWITCH 
BLEEDER ASSEIIBLY 
TWIST LOCK ASSY (ITEIlS 1 THRU 9) 
REPAIR KIT (ITEIIS 2.5.6) 

BRAKE TWIST LOCK ASSY DRAWING 
NUMBER 

1 
1 
1 
1 
1 
1 
1 
1 
2 

REF 
REF 

P3-1188 



OPTZONAL EQUZPMENT SECTZON 
--------------------------



70 PA6E 
NUI18ER 

21 20 ~ 
V ~"5 ... 

",. 

"-15 
-;;-.--2 

"­I', 
I ',,,,. 

3 I ,,;,.-:. 
I </ 
I " 

, J " 

'" I > 
'...1 

FORK FRAKE ROTATE AS5Y I 55-624 

I 

19 IS 

J~/ 16 
"-"""'1 • ..J. / / ,~ 

II 

DRAWING 
NUMBER P4-1.234 



DRAWING 
NUMBER 

lTD NUIIBER 

1 4-1118 
2 4-1225 
3 4-1119 
4 2-1067-10 
5 6-3016-01 
6 6-3316-168 
7 2-1066 
8 1-1072 
9 1-1073 

10 6-G600-06 
11 1-1074 
12 1-1071 
13 6-6206-20 
14 7-280-02 
15 6-5208-30 
16 6-5206-32 
17 6-5206-08 
18 6-6211-06 
19 6-6201-06 
20 6-6211-08 
21 6-6201-08 
22 6-6303 

P4-1234 

DESCRIPTION 

ROTATING FORK FRAIIE 
PIVOT FRAIIE 
CYLINDER 1 ROTATE (SEE P4-1119) 
PIN 1 FORK TINE 
PIN 1 HEAD END TILT CYLINDER 
PIN 1 PIVOT SIIALL BOOII 
PIN 1 HEAD END ROTATE CYLINDER 
BOLT J FORK FRAIIE ROTATE 
WASHER 1 STEEL 
WASHER 1 BRONZE 
COLLAR 1 FORK PIN 
BOLT 1 BASE END ROTATE CYLINDER 
NUT 1 BASE END ROTATE CYLINDER 
NUT 1 FORK FRAIIE ROTATE 
CAPSCREW 1/2 NC x 3 3/4 LG. 
CAPSCREW 3/8 NC x 4 LG. 
CAPSCREW 3/8 NC x 1 LG. 
LOCKWASHER 3/8 
HEX NUT 3/8 NC 
LOCKWASHER 1/2 
HEX NUT 1/2 NC 
LUBE FITTING 1/8 NPT x 45 

FORK FRAIIE ROTATE ASSY 1 SS-624 

REQD 

1 
1 
1 

REF 
1 

REF 
1 
1 
2 
2 

REF 
1 
1 
1 

REF 
REF 

1 
l. 

REF 
REF 
REF 

3 

PAGE 
NUMBER 70A 



13 5 

25 
26 

ITEM NLI1BER 

5 

J.I 

9 
8 16 J 

22 23 

If 
12 10 

(28) CYLINDER SEAL KIT 

DESCRIPTION 

6 7 2 17 

REQD 
-----------~----~-~--------------~-------------------------1 4-1120 

2 3-10U5-09 
3 3-1014-12~ 
4 2-1018-:5 
S 7-209-40 
6 7-209-:50 
7 7-209-43 
8 7-209-20 
9 7-209-09 

10 7-209-41 
11 7-209-42 
12 7-262-14 
13 6-6206-14 
14 6-6306-14 
1:5 6 -6204-06 
16 6-1210-09 
17 6-4:510-16 
18 6-4:510-12 
19 6-6306 
20 6-6301 
21 7-234-3S 
22 6-6492-02 
23 6-6:501-20 
24 6-6493-02 
2S 6-5605-20 
26 6-6214-oS 
27 7-234-38 
28 7-900-0:5 

TUBE WELmtENT 
ROD 1 PISTON 
HEAD 
PISTON 
PoLVPAK 1 PISTON 
PDLVPAK I ROD 
ROD WIPER 
O-RING I PISTON 
PARBAK RING 
O-RING I HEAD 
PARBAK RING 
WEAR RING 1.2:5 1.0. 
SELF-LOCKING NUT 
HEX HEAD BOLT 
HEX HI-NUT 
SPACER 
BRONZE BUSHINB 
BRONZE BUSHING 
LUBE FITTING 1/4-28 STR. 
LUBE FITTING 1/8 NPT STR. 
DUAL CHECK VALVE (SEE P3-1141) 
FITTING I 06 OR x 06 TUBE STR 
TUBING 3/8 x 2 1/2 LB. 
FITTINB I 06 DR x 06 TUBE 90 
CAPSCREW SH 5/16 NC x 2 1/2 LB. 
LDCKWABHER :5/16 HI-cDLLAR 
O-RING 
SEAL KIT 1 CVLINDER 

71. PAGE 
NUrlBER CYLINDER ASSEKBLV I ROTATE DRAWING 

NUMBER 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
1 
6 
6 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 

REF 

P4-1119 



NOTES 

PAGE 
NlJII1BER 711. 



r1 
~ u 
9 
CD 
g 

§ 
e - ... - I 
I 

) 

72 PAGE 
NUI1BER CIRCUIT I FORK ROTATE I 55-624 

v 
C\I 

..J 
o:IC a:u t-g 
~ID 
U 

DRAWING 
NUMBER 

U) 
(\J 

P4-1226 





BARAGA PRDDUCTS. XNC • 
•••••••••••••••••••••••••••••••••••••••••••••• SS-&36A / AX~E SECTXDN 

DATE 12-02-&& 



1 PAGE 
NJt1BER CARRIER ASSEMBLY I PS-7036 DRAWING P3-113BA 

Nl.JMBER 



I 

ITEM NUMBER DESCRIPTION REQD 

-----------------------------------------------------------
1 7-229-133 NUT / PINION 1 
2 7-229-134 WASHER / PINION NUT 1 
3 7-229-13:5 END YOKE 1 
4 7-229-136 DEFLECTOR SEAL 1 
:5 7-229-137 SEAL / OIL 1 
6 7-229-176 THRUSTWABHER I BEARING 1 
7 7-229-138 BEARING KIT 1 
8 SHIM / ADJ. (SEE TABLE BELOW) 
9 7-229-1:54 SPACER 1 

10 7-229-1:5:5 CARRIER BUB ASSY 1 
11 7-229-180 SHIM / ADJUSTING KIT 1 
12 7-229-1:56- BEARING KIT 1 
13 7-229-1:57 RING GEAR , PINION ASSY 1 
14 7-229-1:58 PIN I ROLL 1 
1:5 7-229-1:59 CASE / DIFFERENTIAL 1 
16 7-229-160 SCREW I HEX 12 
17 7-229-161 BEARING KIT 2 
18 7-229-162 RING I ADJUSTING 2 
19 7-229-163 CLIP I ADJUSTING RING 2 
20 7-229-164 WASHER I FLAT 2 
21 7-229-16:5 BOLT / HEX 2 
22 7-229-166 WASHER I FLAT 4 
23 7-229-167 BOLT I HEX 4 
24 7-229-168 THRUSTWASHER I DIFF. GEAR 2 
2:5 7-229-169 GEAR I DIFFERENTIAL 2 
26 7-229-170 THRUSTWASHER I DIFF. PINION 2 
27 7-229-171 PINION I DIFFERENTIAL 2 
28 7-229-172 SHAFT I DIFFERENTIAL 1 
29 7-229-173 WASHER I FLAT 14 
30 7-229-174 BDLT I HEX 14 
31 7-229-17~ PLUG I PIPE 2 
32 7-229-61 VENT 1 
33 7-229-177 BEARING 2 
34 7-229-178 LUBE FITTING 2 
3:5 7-229-179 HOUSING 1 
36 
37 ITEM (8) SHIM TABLE 
38 --------------
39 7-229-144 SHIM I ADJUSTING .010 
40 7-229-143 SHIM I ADJUSTING .014 
41 7-229-1~1 SHIM I ADJUSTING .01:5 
42 7-229-146 SHIM I ADJUSTING .016 
43 7-229-148 SHIM I ADJUSTING .018 
44 7-229-149 SHIM / ADJUSTING .020 
4:5 7-229-1:52 SHIM I ADJUSTING .021 
46 7-229-1:50 SHIM I ADJUSTING .022 
47 7-229-1:53 SHIM / ADJUSTING .023 
48 7-229-14:5 SHIM I ADJUSTING .027 
49 7-229-147 SHIM / ADJUSTING .040 

DRAWING P3-113BA CARRIER ASSEMBLY I PS-7030 
PAGE 

2 NUMBER NUMBER 



3 
PAGE 
NUI1BER OUTER END I PB-7036 AXLE DRAWING 

NLII1SER 
P3-1137A 



ITEM NUf1BER DESCRIPTION REQD 
-------------------------------------------------

1 7-229-198 LH KNUCKLE ASSEMBLY 1 
2 7-229-197 RH KNUCKLE ASSEMBLY 1 
3 7-229-174 BOLT I HEX 8 
4 7-229-19 BEARING CONE I TRUNION 2 
:5 7-229-6:5 SHIM I KING PIN .00:5 
6 7-229-66 SHIM I KING PIN .010 
7 7-229-67 CAP I KING PIN 2 
8 7-229-173 FLAT WASHER B 
9 7-229-69 LUBE FITTING 2 

10 7-229-70 STUD I SPINDLE MOUNT 12 
11 7-229-200 TIE ROD END I 16 THDS PER INCH 
12 7-229-201 TIE ROD END I 12 THDS PER INCH 
13 7-229-71 CLAMP I TIE ROD 1 
14 7-229-199 TIE ROD 1 
1:5 7-229-38 COTTER PIN 2 
16 7-229-10 END I STEERING CYLINDER 1 
17 7-229-188 YOKE I CENTER 1 
18 7-229-189 YOKE SHAFT I OUTER 1 
19 7-229-202 CROSS ASSEMBLY I U-JOINT 2 
20 7-229-190 YOKE SHAFT I INNER 1 
21 7-229-191 DUST SLINGER I AXLE SHAFT 1 
22 7-229-192 SEAL I AXLE SHAFT 1 
23 7-229-193 SUPPORT BUSHING I AXLE SHAFT 1 
24 7-229-16 GREASE RETAINER I TRUNION 2 
2:5 7-229-17 BEARING CUP I TRUNION 2 
26 7-229-18 SEAL I TRUNION 2 
27 7-229-179 HOUSING I AXLE 1 
28 7-229-7:5 LOCI( NUT 12 
29 7-229-76 FLAT WASHER 12 
30 7-229-142 SPINDLE REF 
31 7-229-204 SNAP RING 8 
32 7-229-203 BEARING RACE I U-JOINT 8 
33 7-229-18:S YOKE SHAFT I INNER I RH 1 

DRAWING P3-1137A OUTER END I PS-703. AXLE PAGE 
4 

NUMBER NUMBER 



WET DISC BRAKE I PS-7036 AXLE DRAWING 
NUMBER 

P3-1139A 



DRAWING 
NUMBER 

----.~-----------------------------------------------------------

I TEJ'1 NUMBER DESCRIPTION REQD 

-----------------------------------------------------------
1 7-229-79 
2 7-229-:5:5 
3 7-229-181 
4 7-229-81 
:5 7-229-82 
6 7-229-83 
7 7-229-84 
8 7-229-8:5 
9 7-229-86 

10 7-229-87 
11 7-229-88 
12 7-229-89 
13 7-229-182 
14 7-229-183 
1:5 7-229-92 
16 7-229-93 
17 7-229-94 
18 7-229-9~ 
19 7-229-96 
20 7-229-97 
21 7-229-98 
22 
23 7-229-100 
24 7-229-101 
2~ 7-229-102 
26 7-229-103 
27 7-229-104 
28 7-229-184 
29 7-229-106 
30 7-229-107 
31 7-229-108 
32 7-229-109 
33 7-229-142 
34 7-229-110 
3:5 7-229-186 
36 7-229-187 
37 7-229-22 
38 7-229-132 
39 7-229-194 
40 
41 
42 
43 7-229-126 
44 7-229-206 
4:5 7-229-207 
46 7-229-208 
47 7-229-209 
48 7-229-210 
49 7-229-127 
:50 7-229-128 

P3-1139A 

FLANGE I DRIVE PLANETARY 
PLUG I MAGNETIC DRAIN 
VENT 
8CREW I HEX SELF-LOCK 
WASHER I KEYED 
BEARING I NEEDLE ROLLER 
WASHER I PLANET GEAR 
GEAR I SPUR PLANET 
ROLL PIN 
SHAFT I PLANET GEAR 
WASHER I DRIVE FLANGE 
PLATE I LINING STOP 
SNAP RING 
GEAR I SPUR 
PISTON 
O-RING 
O-RING 
SCREW I 12 POINT CAP 
RETAINER I BEARING ADJ. RING 
BRAKE TUBING 
a-RING 
SHIM I ADJ. (8EE TABLE BELOW) 
a-RING 
GEAR I PLANETARY RING 
BEARING 1 CONE 
BEARING 1 CUP 
NUT I 3/4-16 RH 
HUB I PLANETARY 
BOLT 1 WHEEL MOUNTING 
BEARING 1 CUP 
BEARING 1 CONE 
SEAL 
SPINDLE (SEE ITEM 39 FOR ASSY) 
SEAT I INSERT 
SP I NDLE BUSH I NG 
SEAL I SPINDLE 
BRAKE PLATES Ie DISCS KIT 
SLINGER I HUB OIL 
SPINDLE ASSY (ITEMS 33,34,3:5,36) 

ITEM (22) SHIM TABLE 

SHIM 1 ADJUSTING .010 
SHIM I ADJUSTING .011 
SHIM 1 ADJUSTING .012 
SHIM I ADJUSTING .013 
SHIM I ADJUSTING .014 
SHIM I ADJUSTING .01:5 
SHIM I ADJUSTING .020 
SHIM I ADJUSTING .030 

WET DISC BRAKE 1 PS-7036 AXLE 

1 
1 
1 

18 
6 

1:50 
:5 
:5 
3 
3 
1 
1 
1 
1 
1 
1 
1 
6 
1 
1 
2 

1 
1 
1 
1 

10 
1 

10 
1 
1 
1 
1 
2 
1 
1 
1 
1 

PAGE 
NUMBER 




	Blank Page
	235448GT - T1 - PartsBook-PS7036_120288 (7-229-130).pdf
	Blank Page




